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How to use this Parts List

The illustrations on this Parts List are drawn on the basis of FD-62G-01MR,
The items from No.1 to No.11 contain the standerd model.

The following items included No.12 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and mode! is added to the previons Parts List.

How to place an order for the parts
v When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you.
v When the Part No.is “0068011" , please place an order for the part by showing “0068011”
or “68011" . » '
Y When ordering Air Tube, please inform us of the Part No. and the length,

This Parts Listis subject to change without notice.



Installation EY F XY 1)L

SL-C EREAKBE—ITRYOISYFE—S
(MFS+SL—C1+MLS) Table Installation, Motor mounted on bottom of table(Clatch Motor).
SuU-C - BHMEAHEE—FILELEOSYFE—S)
(Ssu-C1+su-c2) Table Installation, Motor mounted on top of table(Clatch Motor).
SU-S BREAKBE—2LFEH —RE—3)
(SU-S1+S-S2) Table Installation, Motor mounted on top of table(Servo Motor).
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MISCELLANEOUS COVERS(1)

AIN—B3R(T1)

1

Ref.No Parts No. Description m % Amt. Req
1 3021523 Crank Chamber Cover VIV IENIN— 1
2 3020444 Crank Chamber Cover Gasket TS IBEHIN=yF > 1
3 004445 Screw(11/64-40 x 11) Exy 5
4 004192 Screw(M12-1.75 X 9) TSTRY 2
5 0032421 O-ring(P10) ouxvy 2
6 0068011 Oil Sight Top Window A1 ILVEERR 2
7 004352 Screw(9/64-40 x 11.3) Ex 10
8 3021524 Top Cover(Middle) EHIX—(h) 1
9 009853 Screw(11/64-40 X 6.5) jl= 2

10 000340 Nut v b 2

11 004358 Screw(9/64-40 x 56) kxs 4

12 0068013 Top Cover(Middle) Spring EAIIR—(F) /% 1
13 000322 Nut PAVAN 2
14 0068014 Top Cover(Middle) Hinge EHNR— ()Y 1
15 004184 Screw(9/64-40 X 6) Exy 7
16 3021525 Top Cover(Front) EHIR—(ED) 1
17 004196 Plug Screw(M12-1.75 X 7) Ve VES 1
18 3020445 Top Cover(Front) Gasket EANR—EN/Iy F> 1
19 009104 Screw(5/16-24 x 32) Exy 3
20 000472 Washer WA 3
21 2049401 Serial Number Plate BETL—bH 1
22 000726 Rivet 1 X$R 2
23 3020448 Machine Frame End Cover Gasket IV RANR=NyF> 1
24 3021526 Machine Frame End Cover I RAN—= 1
25 3020442 Looper Lever Shaft Cover Gasket JL—IRLN—El A IN—)Xy £ 1
26 3020441 Looper Lever Shaft Cover JL—IXLIN—&h 1 /\— 1
27 009142 Screw(9/64-40 x 7.1) kR 13
28 0032421 O-ring(P10) ovuvy 1
29 005076 Drain Hole Screw(3/8-24 x 8) HRFRY 1
30 190036 Plug Screw(M14-1 x 4) A ESY 2
31 004175 Screw(1/4-28 x 32.5) xRy 2
32 000474 Washer AN AY 3
33 0068307 Crank Chamber Cover Oil Shield 7o =R 1
34 0093059 Qil Seal Plug DS 1
35 0068004 Sewing Head Oil Defender Y —A T~y RB5HR 1
36 0068003 Sewing Head Key V=AY Iy REx— 2
37 007621 Screw(9/64-40 x 85) Exs 2
38 004174 Screw(1/4-28 x 20) IExRY 1
39 000479 Pin F—IE> 1
40 3021530 Knife Driving Connection Oil Guard EXZ20Ovy MdEs 1

Ref. No. 41 to 59

See the following page.
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MISCELLANEOUS COVERS(1)
e e e e et

AN—BR(T)

1

Ref.No Parts No. Description m % Amt. Req
41 0068323 Knife Driving Connection Felt EXZOv K7 zILE 1
42 3020457 Thread CarrierandHook DrivingRod OilGuard ¢+ U 7 - 7w &0 Rk 1
43 001175 Screw(9/64-40 X 8) Exy 2
44 000187 Seal AR D 2
45 000335 Nut +Fv bk 2
46 3020455 Sewing Head Cover(Left) V=AY RIEHIN— 1
47 390207 ‘FD-62G" Emblem FD-62GT> 7L A 1
48 5544886 Seal Plug = 1
49 0093864 Seal Plug A 1
50 0068308 Oil Guide Wire AALWHARTAF 1
51 0068196 Frame Chip Guard Washer FyTHA—RITy v 1
52 0068191 Frame Chip Guard FyTH-R 1
53 0068193 Frame Chip Guard Spring FyvTH—RIx 1
54 004188 Screw(M5-0.8 x 8.7) Exy 1
55 3020447 Sewing Head Cover Gasket V=AY RANR—=RyF> 1]
56 3020446 Sewing Head Cover(Front) V—A TNy RETFT/N— 1
57 3020464 Needle Thrad Take-up Guard HARBYH—R 1
58 110013 Screw(M4-0.7 X 8) xRy 2
59 390206 Brand Name Sticker(95mm) R 1
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MISCELLANEOUS COVERS(2)
B S O A R P i

HIX—BEF%R(2)

2

RefNo Parts No. Description m % Amt. Req
1 3020392 Sewing Cylinder Yy 1
2 0068006 Sewing Cylinder Gasket YT Iy F 1
3 0068007 SewingCylinder AlignmentEccentricPin ~ SAEiTF B> 1
4 000478 Knock Pin Sy 1
5 004194 Plug Screw(3/8-24 x 54) T2TxI(A) 1
6 3020450 Sewing Cylinder Cover(Front) Gasket YU Y& RiH/—/Cy x> 1
7 3021529 Sewing Cylinder Cover(Front) 2 U FREIIN— 1
8 004312 Screw(1/8-44 X 7.9) xRy 4
9 0068032 Sewing Cylinder Oil Gauge ST AANT =T 1

10 110136 Plug Screw(M22-15 x 5.7) T2 U7X I (k) 1
11 300061 Gasket AGVE S 1
12 3020440 Sewing Cylinder Cover(Left) Gasket YU >F#EH/N—/XvF> 1
13 3021531 Sewing Cylinder Cover(Left) 2 TSI~ 1
14 007621 Screw(9/64-40 x 85) XY 6
15 2129420 Model Plate(Green) AR (FR) 1
16 0068024 Sewing Cylinder Cover(Upper) YV EHIR— 1
17 3020449 Cylinder Cover(Upper) Gasket Nl DACYACTE V2 1
18 004134 Screw(1/8-44 X 6.5) kExy 8
19 0068027 Dust Defender(Upper) K BIRERT (E) 1
20 004141 Screw(3/32-56 x 2.1) Exy 1
21 0068094 Dust Defender(Lower) XY BIRERT (T) 1
22 000480 Pin fERAEY 2
23 0068227 Looper Cover Spring Support KB A 1
24 007650 Screw(11/64-40 x 5) Exy 1
25 0068226 Looper Cover Spring JL—IRF =K% 1
26 001203 Screw(9/64-40 x 4.5) Exy 1
27 0068225 Looper Cover JL—IXBIXN— 1
28 000486 Pin EvIEY 1
29 004190 Screw(9/64-40 x 15.8) Exy 1
30 3021060 Chain-off Cutting Knife FxAVhyY 1
31 3021061 Chain-off Cutting Knife Guard FxAVAYTH—R 1
32 180025 Screw(M4-0.7 X 45) Exy 1
33 007627 Screw(M4-0.7 x 6) Exy 1
34 0068265 Looper Thread Guide Wire 1 RTAV(TF) 1
35 007405 Screw(9/64-40 x 10.3) =Xy 1
36 3020453 Feed Drive Shaft Cover Gasket EY LIR—8H/IN—/Cy F 2
37 3020452 Feed Drive Shaft Cover =Y LIN—8H/\— 2
38 009142 Screw(9/64-40 X 7.1) Exy 6

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(1F) B % I X OB I3 4 (o —

sl FFTREST)Z BRS R (& v,
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MISCELLANEOUS THREAD EYELETS

BB

RefNo Parts No. Description @ A Amt. Req
1 0068356 - Thread Guide Plate R EARIR 1
2 004440 Screw(11/64-40 x 8.3) ji= 37 12
3 0068359. Thread Eyelet Bushing AERARET vV a2 4
4 0068358 Thread Eyelet AERARE 4
5 0093538 Thread Pipe  SEIAG v 2
6 0093528 Thread Pipe Stay S/ 7RT 2
7 000532 Washer PS4 4 2
8 004358 Screw(9/64-40 x 5.6) xRy 2
9 0068357 Thread Guide Plate Support HRERRITHE 2

10 001601 Screw(11/64-40 X 7) Ry 2
11 3020034 Thread Tension Support RFAFE 1
12 3020035 Thread Tension Support Bracket RBFET ST v H 2
13 004552 Screw(7/32-32 x 9.5). IRy 4
14

15 0068235 Tension Release Shaft Spring REE X W/ 1
16 0068234 Tension Release Shaft FAE A H 1
17 000485 Nut , Fyv b 6
18 0068273 Tension Spring Bushing FAEFFy BYEA 6
19 0068244 Looper Thread Tension Spring W—ICRBF/IxR 1
20 0068243 Top Cover Thread Tension Spring B RBF/IK 1
21 0068245 Needle Thread Tension Spring HREF/IR 4
22 0068413 Tension Release Pin Bushing REAEYTvVa 7
23 0031111 Thread Tension Disc Y il 12
24 - 0068411 Thread Tension Disc Eyelet RAFAERE 3
25 - 004206 Tension Post RATFHE 6
26 0068412 Tension Release Pin REXEY 7
27 0068355 SP Deyvice, C. Set SPE (#8) 1
28 0068350 Oil Cup Lid SPYVIE 1
29 ‘001107 Hinge Pin EvIEy 2
30 0068353 SP Felt SP7ziLk 4
31 0068403 . SP Felt Stay SP7zILbRYT 1
32 310086 Oil Wick{Woollen Yarn)(200mm) B (ER) 1
33 0068349 SP Container SPyY 1
34 0068351 SP Container Support SP ¥ > 7 B3R 1
35 007619 Screw(9/64-40 X 6.3) R 2
36 0068259 Thread Take-up Eyelet Holder 80U ARBEFHLRERILY 1
37 0068260 Thread Take-up Eyelet MU RRBFHLRE 1
38 004180 Screw(1/8-44 X 4.8) =37 1
39 0068258 Looper Thread Take-up Guide IW—1IRARBFHLARR 1
40 001222 Screw(1/8-44 x 4.8) ExY 4

Ref. No. 41 to 67

See the following page.
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MISCELLANEOUS THREAD EYELETS

HEBR

RefNo Parts No. Description m B Amt Req
41 0068256 -~Looper Thread Take-up Eyelet(Front) JL—/CRBTFH LKRE(RT) 1
42 0068257 Looper Thread Take-up Eyelet(Rear) JL—/VREBFHLREE) 1
43 004245 Screw(11/128-56 x 3.2) Xy 4
44 0068255 Eyelet Supporting Plate H LFERHR 1
45 0068262 Looper Thread Guard W—ICGRH—R 1
46 0032339 Top Cover Thread Pipe L DES- AR ]
47 0068261 Looper Thread Guide Wire(Upper) A4 R4V (L) 1
48 0068269 Needle Thread Strike-off PinHolder Bracket $t#Z 7 RILTHTE 1
49 0068270 Needle Thread Strike-off Pin HRZT 4
50 004197 Screw(1/8-44 % 2) xRy 4
51 0068324 Needle Thread Strike-off Pin Holder  $t#Z 7RIS 1
52 004187 Screw(3/32-56 x 6.2) Wz 2
53 0068242 Needle Thread Guide Wire REHART1Y 1
54 0068267 Head Cover Thread Eyelet Ay RAN—RE 1
55 009730 Screw(1/8-44 x 5.3) Exy 1
56 0068246 Needle Thread Eyelet Holder 7L —LgtRERILY 1
57 007311 Screw(11/64-40 x 12.6) xy 1
58 0068249 Needle Thread Eyelet TL—-L#RE 4
59 0068250 Stitch Unlocking Mounting Bracket — #HRiE/XX T 54 v 1
60 004191 Screw(11/128-56 x 2.5) Xy 1
61 004134 Screw(1/8-44 X 6.5) Exy 1
62 0068251 Stitch Unlocking Spring IR A S 1
63 0068252 Stitch Unlocking Spring Holder BRI Y 1
64 004321 Screw(1/8-44 x 6.4) kxy 1
65 003312 Screw(1/8-44 x 34) =37 i
66 001196 Screw(1/8-44 x 6) WExy 1
67 005431 Screw(1/8-44 x 4.4) kxy 2
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MISCELLANEOUS BUSHINGS

Ref.No Parts No.

Tv¥aBR

4

Description @ A . Amt. Req
1 3020411 . - Adapter, C. Set P79 (#H) 1
2 3020400 Adapter TS 1
3 160003 Screw(M5-0.8 % 5) Xy 2
4 3500054 Ball Bearing R—=IWRFYUVT 1
5 3020435 Bushing Housing TvvanoIyy 1
6 004202 Screw(3/16-32 x 11.5) =372 3
7 0068047 Bushing Housing Gasket Tv2al\oIvTiRkyy 1
8 3020417 Oil Seal FAN—IL 4
9 0068048 Crankshaft Bushing(Front) V5003 v 7 NT v a(@h) 1
10 3020401 Main Shaft Bushing(Rear) X497 Ty a(ik) 1
11 0068050 Main Shaft Bushing(Front) PRIV EPEL ) 1
12 310087 Oil Wick{Woollen Yarn)(320mm) HB(ER) 2
13 000463 Oil Wick{Laced Wire) WA (E—IL) 1
14 3020402 Knife Driving Lever Bushing(Rear) EXZALR—=T vy a(8) 1
15 3020403 Knife Driving Lever Bushing(Front) EXRALIR—T v 1m0 1
16 0068139 PresserFootLifter StopPlungerBushing A hvy 775> I¥vTwvia 1
17 0068230 Looper Driving Lever Shaft Bushing JL—/XL/\—@Tv>a 1
18 000390 Oil Wick(¢ 9 X 25mm) R 1
19 0068035 Seal Plug B 1
20 310017 Oil Wick(No.2 -300mm) pii 7Y 1
21 004440 Screw(11/64-40 x 8.3) WXy 1
22 3020097 Vinyl Tube (gt [ AE g 1
23 0068131 Presser Bar Bushing HBIgEIvya 1
24 3020014 Needle Bar Bushing(Upper) Lid HETy ()& 1
25 000509 Gasket AR D% 1
26 3020013 Needle Bar Bushing(Upper) gHETvva(l) 1
27 3020404 Needle Bar Bushing(Lower) fHETYy 21 (T) 1
28 3020416 Qil Seal ALNL2—I 1
29 0068214 Looper Rocker Shaft Bushing(Front) JL—/X#7 v ¥ 2 (80) 1
30 3020405 Looper Rocker Shaft Bushing(Rear) JL—/ Ty v (#8) 1
31 3020418 Oil Seal , e I 2
32 3020406 Feed Bar Eccentric Pin Bushing RUVBIFEYEYTyya 1
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CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM >+ 7 h RUétimm D

RefNo Parts No. Description @ B Amt. Req
1 0068039 Main Shaft XAy T b 1
2 0068033 O-ring(P12.5) ouyy 1
3 0068253 Looper Thread Take-up W—ICRBFH L 1
4 0068254 Top Cover Thread Take-up mYRBFHL 1
5 008047 Screw(7/32-32 x 3.6) i 8% 4
6 003410 Positioning Screw(1/8-44 x 4) fIERARY 2
7 0068043 Collar(12.7 x 25.4 x 8mm) ho— 2
8 003434 Screw(11/64-40 x 6) =37 4
9 0068433 Main Shaft Coupling, C. Set ALV v 7Dy FUrI@) 1

10 300049 Washer Ty 3
11 004177 Screw(11/64-40 X 17) Ry 3
12 003649 Screw(1/4-28 x 85) RARY 2
13 003646 Screw(1/4-28 x 6.35) Exy 4
14 0068276 Pump Driving Gear R TEBE7 1
15 004186 Screw(1/8-44 x 7.7) il 3% 3
16 0068038 Crankshaft IS0 vT b 1
17 0068146 Needle Bearing Z—RILRFPUVYT 1
18 0068145 Thread CarrierandHook DrivingRod(Right) v U7 - 7v 20y R(K) 1
19 0068147 Needle Bearing Retaining Plate R7P YV TRER 1
20 007619 Screw(9/64-40 x 3) jl= 3 2
21 3020087 Pulley 7=V 1
22 004123 Screw(1/4-28 x 10) Jl =37 2
23 0068060 Needle Bar Lever Connecting Rod stHEOY R 1
24 005070 Screw(3/16-32 x 14) Jl =37 2
25 0034406 Needle Bearing Z—RIRFYY 1
26 0068059 Needle Ber Lever Connecting Rod Pin #t#0v K2~ 1
27 000203 Qil Wick(4 x 5 x 50mm) p: i) 1
28 001170 Screw(9/64-40 x 12) xRy 2
29 3020431 Needle Bar Lever SHiEL /X— 1
30 160009 Screw(M5-0.8 x 5) R 2
31 3160038 Retaining Ring AbvFuyy 1
32 3020433 Thrust Ring AZAMYY 1
33 0090321 Needle Bar Connecting Link gEYY 1
34 0090320 Needle Bar Connecting Link Pin iy oy 2
35 000278 Oil Wick(25 x 25 X 18mm) oY 2
36 004313 Screw(1/8-44 x 5) N = 3 2
37 0068057 Needle Bar Connecting Bracket st 1
38 004185 Screw(9/64-40 x 7.2) Jl =3 4
39 3020422 Needle Bar s 1
40 0068053 Needle Clamp(5.2) §1E X 1
41 @ ————- Needle(system:UY118GAS) st 4
42  ————- Retainer(system:36211) Ura7+ 1
43 004170 Screw(3/32-56 x 2.5) RS 5
44 0068490 Stitch Plate $HiR 1
45-1 0068491 Stitch Plate Tongue gHgM 1
45-2 3028003 StitchPlate Tongue(forwoollythread)(Extra) #Hi/T(~—Y R A FHESR) 1
46 004182 Screw(3/32-56 x 2.5) IRy 1
47 3020429 Needle Bar Lever, C. Set gHEL /X—(#8) 1
48 3020432 Collar(12.7 x 22 x 8) ho— 1
49 003659 Screw(M5-0.8 x 5) Ry 2
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PRESSER FOOT MECHANISM

e

6

RefNo Parts No. Description m 4 Amt Req
1 004167 Adjusting Screw(M12-1 X 19.15) EC): i S 1
2 100030 Lock Nut : (m TR S 1
3 0068132 Presser Spring FI/x 1
4 3020024 Presser Bar Connecting Bracket BIRy 1
5 004437 Screw(11/64-40 x 10) =37 1
6 3020021 Presser Foot Adjusting Screw BIevRMixy 1
7 000039 Pin vy 1
8 3020023 Connecting Bracket Cushion BIgR*s/vray 1
9 3020020 Presser Bar Guide HIEHAIR 1

10 100049 Lock Nut Qvo+vhk 1
11 3020022 Adjusting Nut B+ v b 1
12 160024 Screw(M6-1 x 8) XTI 1
13 0068130 Presser Bar BT 1
14 3027092 Presser Foot, C. Set3 FI(H#E3) 1
15 3027080 Presser Foot | 1
16 009853 Screw(11/64-40 x 6.5) I3 1
17 0068127 Carrier/Hook Driving Segment FrUP - Ty oEITAVE 1
18 0068128 Carrier/Hook Driving Lever Link ¥ YFP - TyvoLIR=U>T 2
19 0068129 Link Pin UyyoEy 4
20 004172 Screw(3/32-56 x 34) Ry 4
21 0068126 Thread Hook Driving Lever BRI LI~ 1
22 0068124 Top Cover Thread Hook MU RTVY 1
23 004353 Screw(9/64-40 x 7) =% 1
24 - 0068125 TopCoverThread Carrier DrivingLever  SiUR¥v¥ U FPLJ/— 1
25 0068123 Top Cover Thread Carrier BHURFPUT 1
26 004180 Screw(1/8-44 x 4.8) xRy 1
27 0068346 Presser Foot Attach Piece(Right) HIH1 RiR(E) 1
28 0068347 Presser Foot Attach Piece(Left) HIHA RIR(E) 1
29 004154 Screw(3/32-56 X 1.5) XY 4
30 0068121 Lower Knife TAR 1
31 3027123 Lower Knife Clamp TAROGSVT 1
32 - 001227 Screw(1/8-44 x 3.8) WExy ' 1
33 0068117 Yielding Section Spring IMBITICR 1
34 3027120 Yielding Section T 1
35 004180 Screw(1/8-44 x 4.8) Ry 1
36 0068118 Presser Foot Spring Plate(A){Left) B IHR/CRA)(E) 1
37 0068119 Presser Foot Spring Plate(A)(Right) B ITR/SR(ANG) 1
38 004173 Screw(3/32-56 x 2.4) kXY 2
39 0068120 Spring Plate Holder BIR/ICRIRILY 1
40 0068187 Chip Guard FyvTH-E 1

Ref. No. 41 to 63

See the following page.
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PRESSER FOOT MECHANISM

e ]

6

Ref.No Parts No. Description m & Amt. Req
41 3027087 Chip Guard Spring FyTH—-RIRx 1
42 004166 Screw(1/8-44 x 3.2) Ry 1
43 0068135 Presser Foot Guide(Right) B4 R(H) 1
44 004176 Screw(M5-0.8 X 12) rExY 1
45 0068136 Presser Foot Guide(Left) BIHA R(E) 1
46 005650 Screw(M5-0.8 x 14) Ry ' 2
47 0068157 Presser Foot Spring Plate(B)(Left) HIR/NR(B)E) 1
48 0068158 Presser Foot Spring Plate(B)(Right) I/ (B)(H) 1
49 0068164 Lifter Lever Supplementary Plate HIBS L/ —HBhiR 1
50 004216 Screw(3/16-32 x 4) i 37 5
51 0068162 Presser Bar Lifter Lever(Large) IS L I—(K) 1
52 005553 Screw(7/32-32 X 12) xRy 1
53 0068141 Stop Plunger Segment Pin BITAVNEY 1
54 160009 Screw(M5-0.8 x 5) ExY 1
55 0068140 Stop Plunger Segment AR TTSVIvTAV R 1
56 000363 Nut Fvhk 1
57 0068138 Presser Foot Lifter Stop Plunger AbyTISvIy 1
58 0068142 Presser Foot Lifter Lever Link(Long) XI5V 7 (E) 1
59 004358 Screw(9/64-40 X 5.6) ExJ 2
60 0068154 Presser Foot Lifter Lever Link(Short) I H5Y > (&) 1
61 0068163 Presser Bar Lifter Lever(Small) BIBISLIR—(N 1
62 003670 Screw(7/32-32 x 6.3) Ry 1
63 0068144 Presser Bar Lifter Lever it g 1
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UPPER KNIFE, CARRIER AND HOOK DRIVING MECHANISM

FXAARGEPUT - 7voB8 7

Ref.No Parts No. Description m A Amt Req
1 0068968 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - Zv~0v K(E)(#) 1
2 0068148 Carrier Hook Driving Rod(Left) ¥eUF - ZvoaviRE 1
3 0068174 Rod Ball(Left) Oy RER(E) ’ 1
4 001174 Screw(9/64-40 x 10.3) I 2
5 000471 "Nut Fvk 1
6 000347 Nut Fv b 2
7 0068150 Carrier Hook Sleeve Lever AY—=TLIIX— 1
8 007609 Screw(9/64-40 x 9) il 3 1
9 3020425 Needle Thread Take-up gAY R 1

10 110003 Screw(M35-0.6 x 6) il =3 1
11 110004 Screw(M35-0.6 x 8) Exy 2
12 3020426 Bracket ‘ HrRUa 1
13 3020430 . Knife Driving Lever EXZXL IR~ 1
14 0068176 Steady Washer RLIEX 1
15 3020061 Knife Driving Connection(Right), C. Set XX 0w R(#H)(#A) 1
16 3020048 Knife Driving Connection(Right) EXZDOv R(B) 1
17 3020047 Knife Driving Connection Ball(Right) EXZXv RER(K) 1
18 120053 Screw(M3.5-0.6 x 14) ExXY 4
19 000356 Nut{Left-handed Screw) Fv MEXY) 1
20 0068175 Knife Driving Connecting Rod EXZ0Ov REgE 1
21 000355 Nut Fv bk 1
22 3020062 Knife Driving Connection(Left), C. Set EXXOw R({XE)(#) 1
23 3020049 Knife Driving Connection(Left) EXZOy R{FE) 1
24 3020050 Rod Ball(Left) Oy RER(E) 1
25 3020407 Knife Holder Bracket, C. Set EARRIWNT TSy +($8) 1
26 3020410 Thread CarrierandHook SleeveBushing F+U7 - 7y 7AUV—-7Jwya 1
27 3020409 Bushing Ring v PEVDPY 4 1
28 3020436 Carrier/Hook Driving Sleeve FvUP - TyoRU—-T 1
29 310113 - Oil Wick pii Y 1
30 3020414 Qil Seal AN —)I 1
31 3020415 Qil Seal AL —I 1
32 3020002 Knife Holder Guide Collar, C. Set EXRRILTHA RAS—(E8) 1
33 0068348 Knife Holder Shank Support EXRFRINT v 8H 1
34 0068181 Knife Holder Spring LEXZRILY IR 1
35 0068182 Knife Holder Guide Collar EXZARITHA RAS— 1
36 004185 Screw({9/64-40 x 7.2) Xy 1
37 0068180 Knife Holder Shank EAZRRNS v 1
38 001175 Screw(9/64-40 x 8) Ry 2
39 004181 Screw(3/32-56 x 3.6) =357 1
40 0068185 Knife Support EXZXHR— 1
41 004179 Screw(3/32-56 x 1.2) 3 1
42 0068184 Upper Knife EXZR 1
43 0068183 Knife Holder EARRILY 1
44 004171 Screw(3/32-56 x 13) Wy 2
45 003635 Screw(1/4-40 X 6) il 37 1

FD-62G



FD-62G



LOOPER DRIVING MECHANISM JL— I8 8
L. |
RefNo Parts No. Description m % Amt. Req
1 0068197 Looper Driving Crank Pin WN—RI3>0EY 1
2 004165 Screw(9/64-40 x 16.3) Exy 1
3 000477 Rolt Pin for Main Shaft v 1
4 3020040 Looper Lever Driving Rod, C. Set JL—XL/X—Ov R{E) 1
5 3020042 Looper Lever Driving Rod Ball JL—XLX—Ow RRR 1
6 120053 Screw(M3.5-06 x 14) Wy ' 2
7 3020041 Looper Lever Driving Rod =1L R—-0Ovk 1
8 000586 Washer ' ‘ AR o 1
9 000356 Nut(Left-handed Screw) Fv hEXY) 2
10 0068202 Retaining Ring AbyZIUz>y 2
11 0068205 Looper Lever Driving Rod Pin =1L R—0Ov k> 1
12 001222 Screw(1/8-44 x 4.8) Xy 1
13 0068207 Collar(8.1 X 14 x 6.4mm) HA5— 2
14 001457 Screw(11/64-40 x 3.3) xRy 2
15 0068204 Looper Lever Shaft IL—IRLIX—# 1
16
17 004164 Screw(7/32-32 x 20) i 2 374 1
18 0068203 Looper Lever JIL—IRL IS~ 1
19 3020060 Looper Driving Connection Rod, C. Set J/L—/X0 v K (#8) 1
20 3020051 Looper Driving Connection(Upper) 1ROy K(L) 1
21 120053 Screw(M3.5-06 x 14) ExY 4
22 3020047 Looper Driving Connection Ball{Upper) JL—/t0 v RER(L) 1
23 000470 Nut Fvhk ' 1
24 0068175 Looper Driving Connecting Rod L—nrOw RERS#E 1
25 000355 Nut Fvk 1
26 - 3020052 Looper Driving Connection(Lower) W—nrRay K(F) 1
27 3020053 Looper Driving Connection Ball(Lower) JL—/t0v RER(TF) 1
28 000306 Nut Fvk 1
29 0068069 Steady Fork wLIEX 1
30 110004 Screw(M3.5-0.6 x 8) Ji & 1
31 0068213 Looper Rocker Shaft JL—<# 1
32 0068222 Looper Rocker Shaft Sleeve =Ry —-7 1
33 000548 Washer Ty2vy 1
34 004352 Screw(9/64-40 x 11.3) Ry 1
35 0068223 Looper Rocker Shaft Sleeve Guide W—1@RAY—THAL K 1
36 003473 Screw(3/16-32 x 7.9) CERY 1
37 0068224 Collar(9.53 x 16 x 8mm) ho— 1
38 005550 Screw(11/64-40 X 135) ExT 1
39 0068216 Looper Holder =& 1
40 005040 Screw(11/64-40 x 85) i % 1
41 ‘000489 Packing IARTE % 1
42 004169 Adjusting Screw(9/64-40 x 8.2) LRSS 1
43 0068217 Looper JL—IR 1
44 210007 Screw(1/4-24 x 20) IERY 1
45 0068218 Needle Guard(Front) #H27 (@) 1
46 004284 Screw(29/256-48 x 3.2) UERY 2
47 004181 Screw(3/32-56 x 3.6) XY 1
48 3020063 Looper DrivingConnection(Upper),C.Set JL—/X01v R{E)(#8) 1
49 3020064 Looper Driving Connection(Lower),C.Set JL—/x0w K({TF)(#8) 1
50 3020043 Spacer ANR—1 1
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FEED DRIVING MECHANISM

- PR 1

9

Ref.No Parts'No. Description @ % Amt. Req
1 3020056 Feed Lift Eccentric, C. Set XU ETOY REE) 1
2 3020028 Feed Lift Connection(Upper) : ®Y ETFOv R 2
3 - 004441 . -Screw(11/64-40 x 16) Exy 4
4 3020029 - . Feed Lift Eccentric Ball BV ETRIFEY 1
5 003638 Screw(11/64-40 X 4) =3 4
6 - 000356 Nut{Lift-handed Screw) Fv MNERY)Y 2
7 0068066 Feed Lift Eccentric Connecting Rod XV ETOw REkSE 1
8 000355 Nut Fvhk 2
9 3020052 Feed Lift Connection({Lower) =V ETOv R(F) 1
10 120053 Screw(M3.5-06 x 14) i 3 4
11 3020045 Feed Lift Connection Ball EULETOwv R 1
12 0068069 Steady Fork - wLIEX 1
13 110004 Screw(M3.5-0.6 X 8) 3 1
14 310084 " Oil Wick(Woollen Yarn){70mm) A (ER) -2
15 000755 Pin ey 2
16 3020058 Feed Drive Eccentric, C. Set BEURIED Y R(E) 1
17 3020033 Feed Drive Eccentric Ball RURMRRIEXEY 1
18 3020112 Feed Drive Eccentric Connecting Rod XU BI# 0w R 1
19 3020049 Feed Drive Connection(Lower)- FEVgiOy K(T) ]
20 3020046 Feed Drive Connection Ball RUMROY FRR 1
21 0068076 Steady Washer ®L IEX 1
22 000474 Washer vy 1
23 000306 Nut Fy bk 1
24 0068079 O-ring(P9) ovvy 1
25 0068345 Feed Drive Shaft xEYL/IK—m 1
26 0068077 Feed Drive/Looper Avoid Lever %YL/~ 1
27 0068080 Feed Drive Shaft Bushing - EIVLIR-MTvya 1
28 005047 Screw(3/16-32 x 9.5) il 3% 1
29 004203 Screw(3/16-32 x 95) Ry 1
30 0068219 Looper: Avoid Connecting Rod, C. Set . JL—/EI#&0 v K (#) 1
31 004162 Screw(7/32-32 x 15) ERY 2
32 0068221 Looper Avoid Connecting Rod Bushing/L—/ (B‘J&D AP AL 2
33 0068199 Needle Bearing - RP YT (GB-65) 2
34 0068220 Looper Avoid Connecting Rod -0y R 1
35 0068228 Looper Avoid Adjusting Nut HBEHFv b 1
36 3020027 Feed Lift Connection{Upper), C. Set %Y ETOw R(E){#8) 1.
37 3020057 Feed Lift Connection(Lower), C. Set %Y ETOwv R(T)(#8) 1
38 3020032 Feed Drive Eccentric(Upper), C. Set %V #i#0 v k(L) (#8) 1
39 3020059 Feed Drive Eccentric{Lower), C. Set XV a0 v R(T)(#) 1
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FEED DRIVING CONTROL MECHANISM

-3 J-ak 1

10

RefNo Parts No. Description - m A Amt. Req
1 0068106 Feed Bar, C. Set XY AEa) 1
2 0068092 Main Feed Bar #xva 1
3 0068091 Differential Feed Bar sy & 1
4 0068093 Feed Bar Plate RV amR 2
5 005004 Screw(11/64-40 x 185) ExY 4
6 009508 Screw(11/64-40 x 7.5) xS 1
7 0068095 Differential Feed Dog(P=1.8mm) AxY 1
8 0068096 Main Feed Dog(P=1.8mm) Xy 1
9 004440 Screw(11/64-40 x 8.3) =3 2

10 0068097 Needle Guard(Rear) HE(HR) 1
1 220009 Screw(1/8-44 X 48) EXT 1
12 3020423 Feed Bar Eccentric Pin EBVEIXEVEY 1
13 003434 Screw(11/64-40 X 6) Exy 1
14 3020424 O-ring(P8) ouvs 1
15

16 0068090 Feed Bar Slide Block A 1
17 0068083 Feed Rocker Link Bushing XUOvAhAUYITyya 3
18 004178 Screw(7/32-32 X 11.5) xRy 2
19 0068088 Main Feed Bar Driving Link w®xy Uy 1
20 0068084 Feed Rocker Link Pin xugvhyxeey 2
21 0068086 Differential Feed Bar Driving Link L IPPX 1
22 004163 Screw(7/32-32 x 5) xy 1
23 0068085 Feed Rocker . xruovh 1
24 . 0068087 Differential Feed Bar DrivingLink Slider BIEXUUY IS4 1
25 004161 Screw(7/32-32 X 12) Exy 1
26 0068099 Differential Feed Adjusting Link BXYUMmL/IK—Y ) 1
27 004160 Screw(11/64-40 x 10.6) Xy 1
28 0068098 Differential Feed Adjusting Lever BS Y miL /X— ]
29 0068079 O-ring(P9) » ouvy 1
30 0068078 Feed Rocker Shaft RVOyHW 1
31 003473 Screw(3/16-32 x 7.9) xRy 2
32 0068080 Feed Rocker Shaft Bushing Ruavh@Tvya 1
33 0068082 Feed Rocker Link PR PP 1
34 004551 Screw(7/32-32 X 13} XY ' 1
35 0068107 Feed Adjusting Nut EUBH;y & 1
36 0068101 DifferentialFeedAdjustingLever(Middle) AT:X') Mk L /X— 1
37 0020472 " O-ring(P6) : oyvy 1
38 3020451 Differential Feed Adjusting Dial Gasket 3ixX Y M5 PIL/Ky > 1
39 0068103 Differential Feed Adjusting Dial NEVRBYIYvIL 1
40 007621 - Screw(9/64-40 x 85) ERY 4
4] 000475 Spacer(Fiber) AR=Y(T7A4NN) 1
42 000487 Wave Washer BRI+ 1
43 0068105 Differential Feed Operating Lever HX Y WAL K— 1
44 004168 Screw(M3-05 x 2.8) ' i35 2
45 000488 Nut YAy 2
46 007616 Screw(1/8-44 x 4.2) kXY 1
47 004138 ‘Screw(1/8-44 x b) ExRY 1
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LUBRICATING MECHANISM whme 11

RefNo Parts No. Description m % Amt Req
1 0068303 Crank Chamber Qil Gauge Unit - DIV BAAMNY ~TJ(#8) 1
2 0068304 Oil Height Indicator BB ]
3 3020090 Oil Reciver(Rear) AANI VT (#8) 1
4 310111 Oil Wick(No.3-280mm) p::Py 1
5 0068079 O-ring(P9) ouvy 1
6 0068483 Pump, C. Set R 7(82) 1
7 0068290 Pump Housing Cover{Rear) Unit RYTNOIVTHhR—(@)E) 1
8 007605 Screw(9/64-40 x 9.5) kExy 6
9 0068294 In-take Filter .~ BAT Y 1

10 0068482 Pump, C. Set > 7(8) 1
1" 0068480 Pump Housing RYTNHIY 1
12 0068281 Pump Gear Shaft(Short) ROTEFPI+ 7 ME) 2
13 0068280 Pump Gear Shaft(Long) RYTX7Iv 7 MNE) 1
14 0068481 Oil Pump Gear. CRyTXF 4
15 0068277 Pump Driven Gear Ry 7B+ 7 1
16 007650 Screw(11/64-40 x 5) ERY. 2
17 - 0020472 O-ring(P6) ovry 1
18 000474 Washer : AL 1
19 004249 Screw(9/64-40 X 3) Jl =39 2
20 009150 Screw(11/64-40 x 11) ji.&= 37 2
21 0068282 Pump Housing Cover(Front) Unit R TNOITHN—ENE) 1
22 004198 Screw(M10-15 x 6) I35 1
23 0068298 Thread Take-up Oil Defender Unit HRW/TFHLBHIK 1
24 004353 Screw(9/64-40 x 7) kxy 2
25 000550 Seal Ry 1
26 000532 Washer Ty 1
27 0068287 Qil Reciver(Front) AALNE 27 @) 1
28 310085 Oil Wick(Woollen Yarn)(90mm) WS (ER) 3
29 0068344 Rubber Bushing ILhTv>a 1
30 0068343 Oil Filter Screen Rubber Seal HETABB/IRy X 1
31 0068342 Oil Filter Screen mETBAN 1
32 3020443 Oil Reservoir Gasket L T IADE 3% 1
33 3020454 Oil Reservoir LD 1
34 005650 Screw(M5-08 x 14) I3 6
35 0032421 O-ring(P10) ouvy 1
36 005076 Drain Hole Screw(3/8-24 x 8) dErRY 1
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Description

RefNo Parts No. m A Amt. Req
1 3027127 Presser Foot, C. Set3 I (i83) 1
2 3027090 Presser Foot wx 1
3 009853 Screw{11/64-40 x 6.5) ERY 1
4. 0068127 Carrier/Hook Driving Segment FPrUZP - Ty ITAV 1
5 0068128 Carrier/Hook Driving Lever Link FrUF - TyoLIR=U>U 2
6 0068129 Link Pin oy 4
7 004172 Screw(3/32-56 x 34) IRy 4
8 0068126 Thread Hook Driving Lever MURTYILIR— 1
9 0068124 Top Cover Thread Hook MURTvo 1

10 004185 Screw(9/64-40 x 7.2) ji b & 1
1N 0068125 TopCover Thread CarrierDrivingLever MU R¥ ¥ U P L/— 1
12 0068123 Top Cover Thread Carrier MURFPUP 1
13 004180 Screw(1/8-44 x 4.8) T 34 1
14 0068346 . . Presser Foot Attach Piece(Right) B HA RIRE) 1
15 3027079 Presser Foot Attach Piece(Left) BIAL FiRE) 1
16 004154 Screw(3/32-56 x 1.5) XY 4
17 0068121 Lower Knife TXRX 1
18 3027123 Lower Knife Clamp FTARIS>T 1
19 001227 Screw(1/8-44 x 3.8) ji o 74 1
20 0068117 Yielding Section Spring INBI/CR 1
21 3027120 Yielding Section MBI 1
22 004180 Screw(1/8-44 x 4.8) ERY 1
23 0068118 Presser Foot Spring Plate(A)(Left) HITIR/NR(A)(E) 1
24 - 0068119 Presser Foot Spring Plate(A)(Right) 8 LiR/\R(ANE) 1
25 004173 Screw(3/32-56 x 2.4) R 1
26 0068120 Spring Plate Holder BIR/ICRIKRAY 1
27 3020093 Chip Guard Plate FyTH—-RiR 1
28 001230 Screw(3/32-56 x 3.8) ERY 1
29 3020092 Chip Guard FyTH-R 1
30 3027087 Chip Guard Spring FyTH—EIRZ 1
31 004166 Screw(1/8-44 x 3.2) IERY 1
32 3021096 Presser Foot Guide(Left) BT AL RE) 1
33 3027098 Presser Foot, C. Set3 I (¥ 3) 1
34 3027096 Presser Foot Bx 1
35 0068347 Presser Foot Attach Piece(Left) I HA RiR(E) 1
36 0068157 - Presser Foot Spring Plate(A)(Left) BRI/ CR(A)(E) 1
37 0068448 Presser Foot Spring Plate(A)(Right) B I#/IX(A)(H) 1
38 "~ 0068187 Chip Guard FyTH—-R 1
39 0068443 Stitch Plate iR 1
40 0068444 ~ Stitch Plate Tongue #HRM 1
41 0068441 Differential Feed Dog XY 1

FD-62G
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FD-62G-01MR-50, 01MS, 01MS-12, 01MS-50 EXCLUSIVE PARTS H7EF7 L 8@m®s 13

RefNo Parts No. Description m A Amt Req
1 0068553 ‘Needle Clamp(6.0mm)  $HIEX 1
2 000393 Pin . gy 5
3 0068559 Stitch Plate #HiR 1
4-1 0068560 Stitch Plate Tongue v sHRM 1
42 3028004 Stitch Plate Tongue(EXTRA) SHEM(FERBMR) 1
5 :

6

7-1 3027095 Presser Foot,C.Set3(01MR-50,01MS,01MS-50) 18 T (4 3) 1

7-2 3027187 Presser Foot, C. Set3(01MS-12) I (%83) 1

8 3027093 Presser Foot BT 1

9 009853 Screw(11/64-40 x 65) il & 59 v 1
10 0068127 Carrier/Hook Driving Segment ¥YUP - TyoETAUH 1
11 0068128 Carrier/Hook Driving Lever Link - FyU7 - L=V 2
12 0068129 Link Pin ' yvoy 4
13 - 004172 Screw(3/32-56 x 34) _, IR 4
14 0068126 Thread Hook Driving Lever MmUKRTyILI— 1
15 - 0068124 Ornamental Thread Hook HmIUKRT v 1
16 004353 Screw(9/64-40 % 7) fi & 5% 1
17 0068125 Ornamental ThreadCarrierDrivinglever #iU%x*+ Y7L /— 1
18 0068558 Ornamental Thread Carrier MmURFr U7 1
19 004180 Screw(1/8-44 x 4.8) N3 2
20 0068346 Presser Foot Attach Piece(Right) BIH1 RiR(B) 1
21-1 0068347 PresserFootAttachPiece(Left)(01MR-50,01MS,01MS50) B T -1 RiR(XE) 1
21-2 - 3027079 PresserFootAttachPiece(Left)(01MS-12)  BI H-r RIR(E) 1
22 004154 -Screw(3/32-56 x 1.5) 5% 4
23 0068121 Lower Knife TXAZX 1
24 3027123 ~ Lower Knife Clamp TR 1
25 001227 Screw(1/8-44 x 3.8) IRy 1
26 0068117 Yielding Section Spring MNBIRX 1
27 3027120 Yielding Section MNRX 1
28 0068561 Presser Foot Spring Plate(Left) HIR/CR(E) 1
29 0068562 . Presser Foot Spring Plate(Right) TR/ CR(B) 1
30 004173 Screw(3/32-56 x 24) =3 2
31 0068120 Spring Plate Holder a BIE/XRILY 1
32-1 0068187 Chip Guard(01MR, 01MR-50, 01MS-50)F v 7H— K 1
32-2 3021095 Chip Guard(01MS-12) FyTH—-R 1
33 3027087 Chip Guard Spring FyTH-RRIYT 1
34 004166 ‘Screw(1/8-44 x 3.2) &3 ' 1
35 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ VU7 - 7v 70y K(X)@#@) 1
36 0068148 Carrier/Hook Driving Rod(Left) X*vUZ7 - Zvo0v R(E 1
37 001174 Screw(9/64-40 x 10.3) Exy 2
38 0068551 Rod Ball{Left) Oy RER(E) 1
39 0068552 Carrier/Hook Sleeve Lever FyYYUF - TYIAY—=TLIN—1
40 000347 Nut Fv b 1
41 3029009 Main Feed Dog(P=2.1mm) #®ix 1
42 3029008 Differential Feed Dog(P=2.1mm) AxY 1
43 3021096 Presser Foot Guide(lLeft) BIA1 RE) 1
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FD-62G-02MR, 02MR-12, 02MR-50 EXCLUSIVE PARTS 4 7EF I SRR 14

RefNo Parts No. Description & 4 Amt. Req
1-1 3027112 Presser Foot, C. Set3(02MR) FId3) |
1-2 3027116 Presser Foot, C. Set3(02MR-50) BIEas’) 1
1-3 3027164 ~Presser Foot, C. Set3(02MR-12) #HI#E3) 1
2 3027110 Presser Foot ‘ } #x 1
3 009853 Screw(11/64-40 x 6,5) xS 1
4 0068127 Carrier/Hook Driving Segment FrUT7 - TYIRITAVE 1
5 . 0068128 : Carrier/Hook Driving Lever Link ¥vUFP - TvoLNR—-U>o 2
6 0068129 Link Pin Yoy 4
7 004172 . Screw(3/32-56 x 34) Ry 4
8 0068126 Thread Hook Driving Lever MmURTvILIN— 1
9 0068124 . Ornamental Thread Hook HURT VY 1

10 004353 Screw(9/64-40 X 7) : xR 1
11 0068125 OrnamentalThreadCarrierDrivinglever #iURF ¥ U FLI/— 1
12 0068123 Ornamental Thread Carrier HURFPUT 1
13 004180 Screw(1/8-44 x 4.8) , xRy 2
14 0068346 Presser Foot Attach Piece(Right) BIHA RiREG) ]
15-1 0068347 Presser Foot Attach Piece(Left)(02MR,02MR-50) @ LHi- RiR(%X) 1
15-2 3027079 PresserFootAttachPiece(Left)(02MR-12) L RiR(%E) 1
16 004154 Screw(3/32-56 x 1.5) : IERY 4
17 0068121 Lower Knife TAR 1
18 3027124 Lower Knife Clamp TAROZVT 1
19 001227 Screw(1/8-44 x 3.8) Ry 1
20 0068117 - Yielding Section Spring MBTICR 1
21 .3027121 Yielding Sectidn ’ MNET 1
22 0068474 . Cloth Guide Plate A wHHIR 1
23 004182 Screw(3/32-56 x 2.5) ITE S 2
24-1 0068464 Spring Plate(C)(Left)(02MR, 02MR-12) #I#&/TX(C)(X) 1
24-2 3027074 Spring Plate{C)(Left) (02MR-50) BTN (CHE) 1
25-1 0068465 Spring Plate(C)(Right)(02MR, 02MR-12) BT &/\%(C)(H) 1
25-2 3027075 Spring Plate(C)(Right}(02MR-50) BIR/XR{CHAB) 1
26 004173 Screw(3/32-56 x 24)- IERY 2
27 0068120 Spring Plate Holder BIIRRILY 1
28-1 0068187 Chip Guard(02MR, 02MR-50) FyIA—E 1
28-2 3021085 Chip Guard{02MR-12) FyTH—-K 1
29 3027087 Chip Guard Spring FyFH—-RIX 1
30 004166 Screw(1/8-44 X 32) Jl374 1

Ref. No. 31 to 43. See the following page.



FD-62G-02MR, 02MR-12, 02MR-50 EXCLUSIVE PARTS ¥ 7EFLEAHBS 14

RefNo Parts No. Description & A Amt. Req
31-1 © 3021120 Lap Former(Note 1) Z29TT7A-V(ED) 1
31-2 0068469 Lap Former(EXTRA)(Note 2) v 77A—V(FEM(E2) 1
32 004172 Screw(3/32-56 x 34) Exy 1
33 001228 ' Screw(3/32-56 x 3.2) XY 1
34 0068470 - Lap Former Slide Block Sy T74x—& 1
35 0068471 Lap Former Slide Block Spring Zv 7T A-TEB/IR 1
36 0068472 " Lap Former Guide Plate(Left) Sy T I A—IHA RIR(E) 1
37 0068473 Lap Former Guide Plate(Right) 5w 77— HA RKR(EH) 1

- 38 004134 , Screw(1/8-44 x 6.5) xRy 8

. 39 - 0068463 Sewing Cylinder Cover(Upper) Yo EHIIR— 1
40 004218 . ‘Screw(3/32-56 x 1.6) Y 1
41 3029009 Main Feed Dog(P=2.1mm) - - Ky 1
42 3029008 . Differential Feed Dog(P=2.1mm) AEY 1
43 3021096 Presser Foot Guide(lLeft) BIfH4a R(E) 1

Note 1 : The width of the end-: 5.0mm ,
(1) &8RO i|E : 5.0mm

Note 2 : The width of the end : }.9mm
(F2) o . 1.9mm

FD-62G
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FD-62G-02MS, 02MS-50, 02MS-50H EXCLUSIVE PARTS 4 7EFIIL.EAER

15

RefNo Parts No.

Description m & Amt. Req

1 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - Zv 70y R(E)}E 1
2 0068148 Carrier/Hook Driving Rod({Left) FvUZ7 - 7vo0vRE) 1
3 001174 Screw(9/64-40 x 10.3) xRy 2
4 0068551 Rod Bali(Left) 8y RER(E) 1
5 0068552 Carrier/Hook Sleeve Lever FrUF7 - JYIRY=TLI— 1
6 000347 Nut Fy bk 1
7 0068553 Needle Clamp(6.0mm) #t1k X 1
8 000393 Pin vy 5
9 0068559 Stitch Plate #HiR 1
10 0068560 Stitch Plate Tongue gHRM 1
11 3027115 Presser Foot, C. Set3 T (8 3) 1
12 3027113 Presser Foot . wr 1
13 009853 Screw(11/64-40 X 6.5) N =3 1
14 0068127 Carrier/Hook Driving Segment FrU7 - TvoRIAVK 1
15 0068128 “Carrier/Hook Driving Lever Link FeUFP - TyoLNR=Y>Y 2
16 0068129 Link Pin yyoey 4
17 004172 Screw(3/32-56 x 34) Exy 5
18 0068126 Thread Hook Driving Lever HmUKRTvILIN— 1
19 0068124 -Ornamental Thread Hook MURTvo 1
20 004353 “Screw(9/64-40 X 7) Ry 1
21 0068125 Ornamental ThreadCarrier DrivingLever MU k¥ v U 7L /— 1
22 0068558 Ornamental Thread Carrier MmIRFPUT 1
~ 23 004180 Screw(1/8-44 x 48) . & 3% 2
24 . 0068346 Presser Foot Attach Piece(Right) BIHA RIREG) 1
25 0068347 Presser Foot Attach Piece(Left) BIHA RIR(E) 1
26 004154 . Screw(3/32-56 x 1.5) . o Xy 4
27 0068121 Lower Knife ' TAZX 1
28 3027124 Lower Knife Clamp TAROISVT 1
29 001227 Screw(1/8-44 x 3.8) xRy 1
30 0068117 Yielding Section Spring INBT/R 1
31 3027121 Yielding Section MNET e 1
32 3027036 Presser Foot Spring Plate(Left) IR/ R(E) 1
33 3027037 Presser Foot Spring Plate(Right) HWIIR/CR(B) 1
34 004173 Screw(3/32-56 .x 24) xRy 2
35 0068120 Spring Plate Holder INBTR/ICRARILY ]
36 0068187 Chip Guard FyTH-—R R
37 - 3027087 Chip Guard Spring FvITH-—RATVVT o1
38 " 004166 Screw(1/8-44 x 3.2) I 57 ‘ 1
39-1 3021120 Lap Former(Note 1) SwIT7A—V(ET) 1
39-2 0068469 - Lap Former(EXTRA)(Note 2) SyTT7A—-(HEIR)(ED) 1
40 Screw(3/32-56 x 3.2) 1

- 001228

XY

Ref. No. 41 to 52

Note 1 : The width of the end : 5.0mm

(FE1) &%0iE : 5.0mm

Note 2 : The width of the end : l‘.9mm

(FE2) %&Ho0E : 1.9mm

See the following page; :

FD-62G



FD-62G-02MS, 02MS-50, 02MS-50H EXCLUSIVE PARTS ﬂjf?)b@ﬁﬁ%ﬂ&;

2 %

15

Ref.No Parts No. Description Amt. Req
41 0068470 Lap Former Slide Block IvTI7A—HE 1
42 0068471 Lap Former Slide Block Spring Y 7T A—RENRR 1
43 004182 - Screw(3/32-56 x 2.5) xRy ' 2
44 0068472 Lap Former Guide Plate(Left) Sw 77 A—IHA RIR(E) 1
45 0068473 Lap Former Guide Plate(Right) Sv 77— H1 RIR(B) 1
46 004134 Screw(1/8-44 x 6.5) xR " 8
47 0068463 Sewing Cylinder Cover(Upper) YT EHIR— 1
48 004218 Screw(3/22-56 X 1.6) & 3% 1
49 . 3029009 Main Feed Dog(P=2.1mm) X 1
50 3029008 Differential Feed Dog(P=2.1mm) Ay 1
51 0068474 Cloth Guide Plate HHAR 1
52 3021087 1

_ Lap Former(Note 3)

Sy77A—=R(E3)

Note 3 : The width of the end : 4:2mm

(E3) &g : 4.2mm

FD-62G
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FD-62G-02MS-51, 02MS-52
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112
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0

FD-62G-02MS-51
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FD-62G-02MS-51, 02MS-52 EXCLUSIVE PARTS H#7EF/LuE®S 10

RefNo Parts No. Description @ % Amt. Req
1 3020015 Carrier/Hook Driving Rod(Left), C.Set ¥+ U7 - ZvoOv RE)M@ 1
2 0068148 Carrier/Hook Driving Rod(Left) *v V7 - Zvo0v &) 1
3 001174 - Screw(9/64-40 x-10.3) =3 2
4 0068551 Rod Bali{Left) Oy RIR(E) 1
5 0068552 Carrier/Hook Sleeve Lever FyU7 - TvIRY—-TLIX—1
6 000347 ‘Nut ‘ Fvy bk 1
7 0068553 Needle Clamp(6.0mm) #ik X 1
8 000393 Pin vy 5
9 0068559 Stitch Plate $HiR 1

10 0068560 ~ Stitch Plate Tongue g 1
11-1 3027162 -Presser Foot, C. Set3(02MS-51) BI(g3) 1
11-2 3027163 Presser Foot, C. Set3(02MS-52) HI(#E3) 1
12 3027113 Presser Foot , "I 1
13 009853 Screw(11/64-40 x 6.5) =3 1
14 0068127 Carrier/Hook Driving Segment ¥rUZ7 - TuoITAVE 1
15 0068128 Carrier/Hook Driving Lever Link XvUZ7 - JvoLNKR=YY 2
16 0068129 Link Pin JosEY 7}
17 004172 . Screw(3/32-56 x 34) IExRT 5
18 0068126 - " Thread Hook Driving Lever MmURTYILI— 1
19-1 3029310 Ornamental Thread Hook(02MS-51) MYUR7v ¥ 1
19-2 0068124 Ornamental Thread Hook(02MS-52) MiU%R7 v 1
20 004185 Screw(9/64-40 x 7.2) Exy 1
21 0068125 Ornamental ThreadCarrier DrivingLever #MU%k¥ v U7 LJ/— 1
22 - 0068558 Ornamental Thread Carrier mRFrU7 1
23 004180 . Screw(1/8-44 x 4.8) Xy 2
24 0068346 Presser Foot Attach Piece(Right) MIH1 R(E) 1
25 0068347 Presser Foot Attach Piece(Left) HIH RB(E) 1
26 004154 Screw(3/32-56 x 15) I35 4
27 0068121 Lower Knife TARX 1
28 3027124 Lower Knife Clamp TAROS07 1
29 001227 “Screw(1/8-44 x 3.8) xRy 1
30 0068117 Yielding Section Spring NRTICX 1
Ref. No. 31 to 50  See the following page.

FD-62G



FD-62G-02MS-51, 02MS-52 EXCLUSIVE PARTS #7EFLEARS 106

Descriptibn

RefNo Parts No. m A Amt Req
3141 3027148 Yielding Section(02MS-51) R 1 .
31-2 3027121 Yielding Section(02MS-52) INBT 1
32 3027074 Presser Foot Spring Plate(Left) BITIR/CX(E) 1
33 3027075 Presser Foot Spring Plate(Right) WIRI(REA) 1
34 004173 Screw(3/32-56 x 24) =3 [ 2
35 0068120 Spring Plate Holder" B IR/ RIS 1
36 0068187 Chip Guard FyIH—K 1
37 3027087 Chip Guard Spring FYTH-RIXTYVY 1
38 004166 Screw(1/8-44 X 3.2) Ry 1
39-1 3021120 Lap Former(Note 1) SvF7T7A—N(ED 1
39-2 0068469 Lap Former(EXTRA)(Note 2) Sy 7 7x—T{EFR)CE2) ]
40 001228 Screw(3/32-56 x 3.2) XY ) 1
41 0068470 Lap Former Slide Block v 774x—<E 1
42 - 0068471 Lap Former Slide Block Spring Sy T T A—IXBIRK 1
43 004182 Screw(3/32-56 x 2.5) Ry 2
44 0068472 Lap Former Guide Plate(Left) Sy T I7A—HA FIR(E) 1
45 0068473 Lap Former Guide Plate(Right) - Sy 77 x—=HA RIR(E) 1
46 004134 Screw(1/8-44 X 65) xRy 8
47 0068463 Sewing Cylinder Cover(Upper) YUY EhIR— 1
48 004218 Screw(3/22-56 x 1.6) 3 1
49 0068474 . Cloth Guide Plate HHAR | 1
50 3021099 Presser Bar BT 1

Note 1': The width of the end : 5.0mm

(1) &HORE - 5.0mm

Note 2 : The width of the end : 1.9mm

(H2) %o : 1.9mm

FD-62G
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FD-62G-03MR, 03MR-50, 03MS, 03MS-50 EXCLUSIVE PARTS(1) W 7EFL SRS 17

RefNo Parts No. Description 8 & Amt. Req

1 3020467 Tape Reel Support F—=7Y—)LBftE 1
2 007405 Screw(9/64-40 x 10.3) xRy 2
3 000568 Rubber Cushion : ILhIvyyay 2
4 0068428 Tape Reel Shaft ' F—=7Y—)L# 1
5 000145 Nut ‘ Fvhk 1
6 0011168 Tape Reel . . F=TY-=I 2
7 0068432 Tape Reel Spring F—=7V=ILATYY 1
8 0032719 Collar(10 x 16 X 6mm) ho5— 1
9 006434 Screw(9/64-40 x 7.9) . Ry 1
10 3020466 Tape Guide ' F—7HAR 1
11 110012 Screw(M4-0.7 X 5) i3 1
12 0068426 Frame Chip Guard ZL—LFvTH-R 1
13 0068431 Folder : ER 1
14 001203 Screw(9/64-40 X 4.5) Jl =3 2
15 - 3029009 Main Feed Dog(P=2.1mm) #wxy 1
16 3029008 Differential Feed Dog(P=2.1mm) AixY 1
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- FD-62G-03MR, 03MR-50, 03MS; 03MS-50(2)

' FD-62G-03MR, 03MR-50
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FD-62G-03MR, 03MR-50, 03MS, 03MS-50 EXCLUSIVE PARTS(2) ﬂ'7%?lb§ﬂ§5(2)] 8

RefNo Parts No. Description m A Amt Req
1 3027102 PresserFoot, C. Set3 BIH#83) 1
2 3027100 Presser Foot C. Setl HI@E) 1
3 009853 Screw(11/64-40 x 6.5) kxy 1
4 0068346 Presser Foot Attach Piece(Right) BRI HA RR(B) 1
5 0068347 Presser Foot Attach Piece(Left) BI A RiR(E) 1
6 004154 Screw(3/32-56 x 1.5) XY 4
7 0068121 Lower Knife TAX 1
8 3027123 Lower Knife Clamp TARISVT 1
9 001227 Screw(1/8-44 x 38) I 37 1

10 0068117 Yielding Section Spring MBI 1
11 3027120 Yielding Section T 1
12 004180 Screw(1/8-44 X 4.8) 5 1
13 0068423 Presser Foot Spring Plate(D) (Left) BIIR/ X (D)(E) 1
14 0068424 Presser Foot Spring Plate(D)(Right)  #T#&k/\%(D)(#) 1
15 004173 Screw(3/32-56 x 24) kxY 2
16 0068120 Spring Plate Holder BIR/RRILY 1
17 0068425 Chip Guard FyFH-R 1
18 3027687 Chip Guard Spring FyFH-RRATIUVT T,
19 004166 Screw(1/8-44 X 3.2) ExY 1
20 0068553 Needle Clamp(6.0) #+1E X 1
21 000393 Pin (] 5
22 0068559 Stitch Plate i 1
23 0068560 Stitch Plate Tongue sHRM 1
24 3020015 Carrier/Hook Driving Rod{Left), C.Set ¥+ U7 - 7v 27 HY R(&E)#8) 1
25 0068148 Carrier/Hook Driving Rod{Left) *¥vUF7 - Zvo0vRE) 1
26 001174 Screw(8/64-40 x 10.3) T3 2
27 0068551 Rod Ball(Left) Oy RER(E) 1
28 0068552 Carrier/Hook Sleeve Lever FrUZ - JyORY=TLIX—1
29 000347 Nut Fvhk 1
30 3027106 Presser Foot C. Set3 BI(E3) 1
31 3027104 Presser Foot C. Setl HI(ET) 1
32 3027023 Presser Foot Spring Plate(Left) BIR/CR(E) 1
33 3027024 Presser Foot Spring Plate(Right) RAIR/CX®) 1
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FD-62G-06MR, 06MR-50 EXCLUSIVE PARTS(1) W 7EFILEABSR() 19

RefNo Parts No. Description m A Amt. Req
1 3021023 Knife Holder Guide Collar, C. Set EXRKRNTH1 RHS5—E8) 1
2 - 3021021 , Knife Holder Shank Support  EXRARMNT e O8 i
3 0068181 Knife Holder Spring EAZRMY IR 1
4 3021022 Knife Holder Guide Collar - EARRLTHA R DS~ 1
5 004185 Screw(9/64-40 x 7.2) - =39 1
6 0068180 ~Knife Holder Shank EXZRRIWNT v 1
7 3020471 Sewing Head Cover{Front) V—Aa I~y REHI— 1
8 3021026 Frame Chip Guard Bracket ZL—AFv7H— KBS 1
9 001175 Screw(9/64-40 x 8) Ry A 2

10 000322 Nut - Fyv bk 2
11 3021025 - Frame Chip Guard Support ZU-LFy7H—RXT 1
12 3021024 . Frame Chip Guard ZL—-AFyTH—-KR 1
13 001203 Screw(9/64-40 x 4.5) ExRY 2
" 14-1 3021120 Lap Former(Note 1) Fu7I7A—<(E1) 1
14-2 3021087 Lap Former(EXTRA)(Note 2) v 77— ER)(E2) 1
15 3021033 Lap Former Slide Block FwTTA—IH 1
16 004172 Screw(3/32-56 x 34) IERY 1
17 - 001228 Screw(3/32-56 x 3.2) = 1
18 - 0068471 Lap Former Slide Block Spring 9T T A-NEBIR 1
19 004182 , Screw(3/32-56 X 2.5) =3 1
20 0068473 Lap Former Guide Plate(Right)- Sv77A—IHA RIRE) 1
21 0068472 .. ‘Lap Former Guide Plate(Left) ST 7 A~ HAL RIR(E) 1
22 0068463 - ~ Sewing Cylinder Cover{Upper) YV EHIR— 1
23 - 004134 ~ Screw(1/8-44 X 6.5) xRy 8
24 004218 Screw(3/32-56 x 1.6) JI =35 1
25 3020473 Knife Driving Lever EXXLIR— 1

Note 1 : The width of the end : 5.0mm
(3E1) &£%OR : 5.0mm

Note 2 : The width of the end : 4.2mm
(32) oW : 4.2mm
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FD-62G-06 MR, 06MR-50 EXCLUSIVE PARTS(2)

y7EFLERsRE 20

RefNo Parts No. Description m B Amt. Req
1 3027052 Presser Foot, C. Set3 BI(H#3) 1
2 - 3027054 Presser Foot, C. Set1 BIME) 1
3 009853 Screw{11/64-40 x 6.5) i &3 ‘ 1
4 0068127 Carrier/Hook Driving Segment *¥vYYZ7 - Ty oITAVE 1

5 0068128 Carrier/Hook Driving Lever Link FrUZ - TyILIN=UYVYy 2
6 0068129 Link Pin o> 4
7 004172 Screw(3/32-56 x 34) R 4
8 0068126 Thread Hook Driving Lever MURTYILI— 1
9 0068124 Ornamental Thread Hook BUORTVY 1

10 004353 Screw(9/64-40 x 7.2) ERY 1
11 0068125 OrnamentalThread CarrierDriving Lever UK YFLI/I— 1
12 0068123 ~ Ornamental Thread Carrier MURFTUTP 1
13 004180 " Screw(1/8-44 x 4 8) . i+ 3 2
14 0068346 Presser Foot Attach Piece(Right) BT HA RIR(A) 1
15 0068347 Presser Foot Attach Piece(Left) T HA RiR(E) 1
16 - 004154 - Screw(3/32-56 x 1.5) xy 4
17 0068121 Lower Knife TAX 1
18 3027062 Lower Knife Clamp TAROISVT 1
19 001222 Screw(1/8-44 % 3.8) i & % 1
20 0068117 Yielding Section Spring INRT/CR 1
21 3027010 Yielding Section MR 1
22 3027058 Cloth Guide Plate HHITE 1
23 004182 ~ Screw(3/32-56 x 2) fi 37 ‘ 2
24-1 . 3027056 Presser Foot Spring Plate(Left). . BIiR/CXR(E) 1
24-2 3027039 PresserFootSpringPlate(Left)(Short)(EXTRA) IR/ (FE) (E) (F:ES) 1
25-1 3027057 Presser Foot Spring Plate(Right) BIR/ICR(B) 1
25-2 3027040 PresserfFootSpringPlate(Right) (Short) (EXTRA) # LR/ ¢k () (48) (ﬁ?inn) 1
26 004173 Screw(3/32-56 x 24) 137 2
27 0068120 Spring Plate Holder BIE/ISRKRNY 1
28 ~3027009 ‘Chip Guard FyIH-K 1
29 3027087 Chip Guard Spring FYTH—-RRAZU>VYT 1
30 004166 Screw(1/8-44 x 3.2) xRy 1
- 81 3029014 Main Feed Dog(P=2.1mm) WXy 1
32 3029018 Differential Feed Dog{P=2.1mm) -6~ 1
33 3028013 Stitch Plate(Difference : 1.0mm) #HR (B2 1.0mm) 1
34 0068491 Stitch Plate Tongue sHgm 1

FD-62G
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FD-62G-07MS, 07MS-1 EXCLUSIVE PARTS *77%?)113_@%35’: 21

RefNo Parts No.

Description m % Amt. Req
1 0068553 Needle Clamp(6.0) gtk A 1 '
2 000393 Pin - =, 5
3 3021096 Presser Foot Guide(Left) B4 R(E) 1
4 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - 7w o/0Ov R(E)#E) 1
5 0068148 - Carrier/Hook Driving Rod(Left) ¥y¥UZ7 - Zyo0v RE) 1
6 001174 Screw(9/64-40 x 10.3) TRy 2
7 0068551 Rod Ball({Left) T Ay RR(E) R
8 0068552 Carrier/Hook Sleeve Lever FrYFP - TJyIRY=TL/)—-1
9 000347 Nut : Fv b 1
10 3021093 Knife Support EXZR—-F 1
1 3027109 Presser Foot, C. Set3 MBI (E3I) 1
12 3027107 Presser Foot T 1
13 009853 Screw(11/64-40 x 6.5) Ry 1
14 0068127 Carrier/Hook Driving Segment XrYUZ? - Ty EITAVE 1
15 0068128 Carrier/Hook Driving Lever Link U7 - JvoLIR—=YU>s 2
16 0068129 Link Pin Yooy 4
17 004172 Screw(3/32-56 x 34) Ry i 5
18 0068126 Thread Hook Driving Lever MmUKRTvILIN— 1
19 3021092 "Top Cover Thread Hook mUKRTvY 1
20 ~ 004353 Screw(9/64-40 x 7) xR 1
21 0068125 Carrier Driving Lever v WU KRFrUPLI— 1
22 0068558 Top Cover Thread Carrier HUARFPUT i
23 004180 ~ Screw(1/8-44 x 4.8) =3 2
24 0068346 Presser Foot Attach Piece(Right) MIH RiR(E) 1
25 3027079 Presser Foot Attach Piece(Left) BIHA RER(E) 1
26 004154 Screw(3/32-56 x 1.5) 3Ry 4
27 0068121 Lower Knife TAA 1
28 3027124 Lower Knife Clamp TAROISVT 1
29 001227 Screw(1/8-44 x 3.8) | & 574 1
30 0068117 Yielding Section Spring INBI/CR 1
31 3027122 Yielding Section BT 1
32 3027077 Presser Foot Spring Plate(Left)(Short) IR/ CR(%E)(E) 1
33 3027078 Presser Foot Spring Plate(Right)(Shorty # TR/ () (}8) 1
34 004173 Screw(3/32-56 x 2.4) Ry 1
35 0068120 Spring Plate Holder BIR/ICERILY 1
36 3020093 Chip Guard Plate Fyv7H—FR 1
37 - 001230 Screw(3/32-56x 3.8) ji &7 1
38 3020092 Chip Guard FyTH-R 1
39 3027087 - Chip Guard Spring FyTH—-RIRX 1
40 004166 Screw(1/8-44 x 3.2) IRy 1
Ref. No. 41 to 62

See the following page.



FD-62G-07MS, 07MS-1 EXCLUSIVE PARTS

yZ7EFIERRS 21

RefNo Parts No. Description @ A Amt. Req
4] 3028012 Stitch Plate $HR 1
42-1 - 0068560 Stitch Plate Tongue gHEM- 1
42-2 3028004 Stitch Plate Tongue(EXTRA) SHEMESER) 1
43 004182 Screw(3/32-56 x 2) xRy 2
44 3029015 Differential Feed Dog BxY 1
45 3029016 Main Feed Dog - 3-3) 1
46 3021097 Presser Bar Bk 1
47 3021091 Lap Former S IT7A—< 1
48 001228 Screw(3/32-56 x 3.2) xRy ' 1 -
49 0068470 Lap Former Slide Block SvTI7A—EB 1
50 0068471 Lap Former Slide Block Spring 9T T7A—IYRIR 1
51 0068472 Lap Former Guide Plate(Left) Sv7T7A=IHA RR(E) 1
52 0068473 Lap Former Guide Plate(Right). S 77 x—HA RIRE) 1
53 004134 Screw(1/8-44 x 6.5) ERY 8
54 0068463 Sewing Cylinder Cover(Upper) YV EhI— 1
55 004218 Screw(3/32-56 X% 1.6) Ry 1
56 3020477 Sewing Cylinder Cyuvsy 1
57 3021090 Stitch Plate Stay X T 1
58 007627 Screw(M4-0.7 x 6) IRy 2

.59 3021094 Sewing Cylinder Cover(Front) PP PEL 1
60 3029305 ‘Looper L—=Ix 1
61 3028017 Stitch Plate #HiR 1
62 3029017 Main Feed Dog(P=1.8mm) kY 1
63 3027070 -Presser Foot Spring Plate(Left)(Long) B IR/ (E) (%) 1
64 3027071 1

Presser Foot Spring Plate(Right) (Long) # L&/ (X (5) (&)

_FD-62G
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FD-62G-12MR, 12MS EXCLUSIVE PARTS Y7EFLEARS 22

RefNo Parts No. Description m % Amt Req
1-1 3027140 Presser Foot, C. Set3(12MR) HI(E3) 1
1-2 © 3027143 Presser Foot, C. Set3(12MS) BT (ME3) 1
2-1 3027110 Presser Foot(12MR) T 1
2-2 3027113 Presser Foot(12MS) B 1
3 009853 Screw(11/64-40 x 6.5) | 37 1
4 0068127 Carrier/Hook Driving Segment ¥rUP - Tyt TAb 1
5 0068128 Carrier/Hook Driving Lever Link FrUP - JyoLIR-UVYy 2
6 0068129 Link Pin yvoey 4
7 004172 Screw(3/32-56 x 34) IRy 4
8 0068126 Thread Hook Driving Lever BURTYILIR— 1
9 0068124 Ornamental Thread Hook mURIVY 1

10 004353 Screw(9/64-40 x 7) 3 ’ 1
11 0068125 Ornamental ThreadCarrier Drivinglever MU+ +UPL/— 1
12 0068123 Ornamental Thread Carrier HURFYUT 1
13 004180 Screw(1/8-44 x 48) RS 2
14 0068346 Presser Foot Attach Piece(Right) BIHA RiREG) 1
15 0068347 Presser Foot Attach Piece(Left) BIAH+ Ri(E) 1
16 004154 Screw(3/32-56 x 1.5)° Ry 4
17 0068121 Lower Knife TXRX 1
18 3027124 Lower Knife Clamp TRAROIS>7 1.
19 - 001227 Screw(1/8-44 x 3.8) =3 1
20 0068117 - Yielding Section Spring MBI IR 1
21 3027146 Yielding Section ' MNET 1
22 - 3027147 Cloth Guide Plate wHAR 1
23 004182 Screw(3/32-56 X 2.5) IR 2
24 3027144 Presser Foot Spring Plate(Left) RIiw/(x(E) 1
25 3027145 Presser Foot Spring Plate(Right) BIR/(X(H) 1
26 004173 Screw(3/32-56 x 24) Xy 2
27 0068120 Spring Plate Holder BIR/XKRLSY 1.
28 0068187 Chip Guard FyITH—-R 1
29 0068189 Chip Guard Spring FyTH-RIRR 1
30 004166 Screw(1/8-44 x 3.2) XY 1
31 3021120 Lap Former AP Lo d 1
32 004172 Screw(3/32-56 x 3.4) Ry 1
33 001228 Screw(3/32-56 x 3.2) xRy 1
34 0068470 Lap Former Slide Block 9T I7A—VA 1
35 0068471 Lap Former Slide Block Spring Sy TTA—NEIX 1
36 0068472 Lap Former Guide Plate(Left) Sv 77+ —IHA REFE) 1
37 0068473 Lap Former Guide Plate(Right) 2977 A—-HA RIKR(B) 1
38 004134 Screw(1/8-44 x 6.5) Exy 8 .
39 0068463 Sewing Cylinder Cover(Upper) Yy EhI— 1
40 004218 Screw(3/32-56 x 1.6) ERY 1
41 3029019 Main Feed Dog wxY 1
42-1 3028015 Stitch Plate(12MR) #HiR 1
42-2 3028016 Stitch Plate(12MS) Sk 1
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FD-62G-12HR, 12HS EXCLUSIVE PARTS(1) $7EFLERBRAN) 23

RefNo Parts No. Description m & Amt. Req
1-1 3027177 Presser Foot, C. Set3(HR) HI(E3) 1
1-2 - 3027180 _ Presser Foot, C. Set3(HS) BI@#E3) 1
2-1 3027175 Presser Foot(HR) - W 1
2-2 3027178 Presser Foot(HS) e 1
3 009853 Screw(11/64-40 x 6.5) ‘ =3 1
4 0068127 Carrier/Hook Driving Segment Xy UTP - 79I AU 1
5 0068128 Carrier/Hook Driving Lever Link ¥eYF - 2vy2LNKR=Vvy 2
6 0068129 Link Pin yvory 4
7 004172 Screw(3/32-56 x 34) kR 4
8 0068126 Thread Hook Driving Lever BURTvI LI~ 1
9 0068124 Ornamental Thread Hook MmURTVY 1

10 004185 Screw(9/64-40 x 7.2) kxy ) 1
11 0068125 OrnamentalThreadCarrierDrivingLever #UJR¥vUPL/— 1
12-1 0068123 Ornamental Thread Carrier(12HR) BHURFPUT 1
12-2 0068558 Ornamental Thread Carrier(1 2HS) HmURFrYUTF 1
13 004180 Screw(1/8-44 x 4.8) . Ry - 2
14 0068346 Presser Foot Attach Piece(Right) HIHA RIR(G) 1
15 0068347 Presser Foot Attach Piece(Left) WX HA1 RiR(E) 1
16 004154 Screw(3/32-56 x 1.5) ExJ 4
17 3021109 Lower Knife TXR 1
18 3027124 Lower Knife Clamp TARYISVT 1
19 001227 . Screw(1/8-44 x 3.8) xRy 1
20 3027087 Yielding Section Spring MBI/ 1
21 . 3027146 Yielding Sectibn MNET 1
22 3027169 Cloth Guide Plate BEHAR 1
23 004182 Screw(3/32-56 x 2.5) xRy 2
24 3027166 Presser Foot Spring Plate(C){Left) B/ X (CHE) 1
25 3027167 Presser Foot Spring Plate(C)(Right) BIHR/XR(CHB) 1
26 004173 Screw(3/32-56 x 24) ExY 1
27 0068120 Spring Plate Holder HIR/CRFRILY 1
28 3020093 Chip Guard Plate FyTH—-RiK 1
29 001230 Screw(3/32-56 x 3.8) Xy 1
30 3020092 Chip Guard FyTH—E 1
31 3027087 Chip Guard Spring FwvTH—RIXR 1
32 004166 Screw(1/8-44 x 32) Xy 1
33 3021119 Lap Former Sv77x—% 1
34 001228 Screw(3/32-56 x 3.2) xy 1
35 004172 Screw(3/32-56 x 34) T3 1
36 0068470 Lap Former Slide Block S9yTT7A—-TE 1
37 0068471 Lap Former Slide Block Spring VAP E a4 -TAC S 1
38 0068472 Lap Former Guide Plate(Left) Sw 77— HA RIR(E) 1
39 0068473 Lap Former Guide Plate(Right) 59T T A—-IHA RIR(E) 1
40 004134 Screw(1/8-44 X 6.5) Xy 8
41 0068463 Sewing Cylinder Cover{Upper) Yy Ehik— 1
42 004218 Screw(3/32-56 x 1.6) CexY 1
43 3029019 Main Feed Dog #ix\) 1
-44-1 3028015 " Stitch Plate(HR) iR 1
44-2 3028016 Stitch Plate(HS) #HiR 1




24

FD-62G-12HR, 12HS(2)

FD-62G



FD-62G-12HR, 12HS EXCLUSIVE PARTS(2) Y7EFLEABRER) 24
]

~ RefNo Parts No. Description @ A Amt. Req
1 3020065 Knife Holder Guide Coller, C. Set EXRRNS H1 RHS5—(#8) 1
2 - 0068348 Knife Holder Shank Support EAZXRNT v 08 1
3 0068181 4 Knife Holder Spring EXZXRIS IR% 1
4 0068182 Knife Holder Guide Collar o EXRRWITHLARAS— 1
5 004185 Screw(9/64-40 x 7.2) . IRy 1
6 3021113 . Knife Holder Shank EXZRNT Vv 2 1
7 004181 _ Screw(3/32-56 x 3.6) Ry 1
8 3021112 _Knife Support EAXHGR~K 1
9 3021111 Upper Knife EXX 1
10 3021114 Knife Holder - EXRKRNY 1
11 004171 Screw(3/32-56 x 13) Ry ’ 2
12 003635 Screw(1/4-40 x 6) - kRY 1
(f“
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FD-62G-15MS EXCLUSIVE PARTS

y7EFLEANBE 25

RefNo Parts No. Description @ 4 Amt. Req
1 3021180 Feed Drive Eccentric, C. Set RUBERO Y RE) 1
2 © 3021181 Feed Drive Eccentric(Upper), C. Set XY aI#&0O v K(E)(#) 1
3 3021182 Feed Drive Eccentric Ball EUBRRIFEY 1
4 003638 Screw(11/64-40 x 4) ji=3) 2
5 3020028 Feed Lift Connection(Upper). . EY ETFOY R 1
6 004441 Screw(11/64-40 x 16) XY ' 2
7 000356 Nut(Lift-handed Screw) Fv hESRD) 2
8 3020112 " Feed Drive Eccentric Connecting Rod XY a0 v KBk 1
9 3020059 Feed Drive Eccentric(Lower), C. Set XY g0 v R(T) () 1

10 3020046 Feed Drive Connection Ball KURI#OY FIR 1
11 3020049 Feed Drive Connection(Lower) Xp#0y F(T) 1
12 120053 Screw(M3.5-06 x 14) Ry 2
13 3021183 Looper Rocker Shaft . Jb—IC 1

FD-62G
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FDL-4 DEVICE | FDL-4 &3 26
]
RefNo Parts No. Description o A Amt Req
1 3021083 FDL-4 Device, C. Set FDL-4 % (#) 1
2 ~3021084 Presser Foot Lifter Cylinder, C. Set By YR ]
3 3021085 Cylinder Bracket TS5y k 1
4 120029 Screw(M8-1.25 x 15) IRy 2
5 1260000 Cylinder Holder BRIBYS) IBAAE 1
6 006219 . Screw(M4-0.7 x 30) RS 2
7 1091082 Air Cylinder ‘ HLigsr>I >y 1
8 0012029 Presser Lifter Holder BImsRNY 1
9 0012030 Presser Lifter Holder Pin BIBYRLYEY 1
10 0033024 Retaining Ring AbyIUYT 2
11 0010055 Connector(¢ 4-PT1/8) aAxRY 4
12 1096029 Air Tube(4 x 25mm)(Black) IFPFa1—7(R) -
13 0033939 Hose Band (1/4 inch) R—RAIX R 1
14 0010108 Hose Union KR—ZX1=AY 1
15 1097009 Regulator L¥aL—#% 1
16 110017 Screw(M5-0.8 x 16) I 3% 2
17 000600 Spring Washer A7ZYTIo99v 2
18 000426 Washer AR 4 2
19 1253240 Regulator Support L#alL—9BFKR 1
20 006905 Wood Screw(¢ 5.1 x 20) =39 2
21 0010264 Connector(¢ 6-1/4) ARTY 1
22 1096030 Air Tube(6 x 4mm)(Black) IPFa1-7(R) -
23 1090121 Solenoid Valve, C. Set R|E () 1
24 . 0010263 Connector(¢ 6-PT1/8) AR H 1
25 1097007 Silencer YAaL0Y 2
26 0010120 Solenoid Vaive REF 1
27 1200235 Cord(S) d—K(S) 1
28 009937 Wood Screw(¢ 3.8 x 20) - b & & 2




2r
 _ACDEVICE

}; AC1

21AC2
31 AC3

FD-62G



AC DEVICE 1 AC % 27
RefNo Parts No. Description m B Amt. Req
1-1 3029901 AC1 Device, C. Set AC1 B (#8) 1
1-2 3029908 AC1 Device, C. Set(for RF Device) AC1 XR(#8) (RFEERB) 1
2-1 3029902 AC2 Device, C. Set AC2 B (48) : 1
2-2 3029909 AC2 Device, C. Set(for RF Device) AC2 £ (18) (RF KA 1
3-1 3029903 AC3 Device, C. Set _ . AC3#%iR(#8) 1
3.2 3029910 AC3 Device, C. Set(for. RF Device) AC3 R (M) (RFE&EE) 1
4 1096030 Air Tube(6 x 4mm)(Black) IPFa1—7(B) -
5 1094010 Elbow Connector(¢ 6-M5) TIARIAXI Y 1
6 - 000623 Gasket AL D% 1
7 1091028 Air Cylinder TP 1
- 8 3021036 Cutting Head EAZX 1
9 3001101 Cylinder Holder Y VIBRE 1
10 001923 Screw(9/64-40 x 14) IRy 4
11 000532 Washer « AL 4
12 000644 Spring Washer ATIVTTv v 4
13 000335 Nut Fvhk 4
14-1 3021015 Cylinder Holder Support VI IBRAAXIR 1
14-2 3021031 CylinderHolder Support(for RF Device) Y Y¥Bft&XTIR(RFERA) 1
15 3021016 Cutting Head Anvil TARX 1
16 110009 Screw(M4-0.7 x 8) =3 2
17 1097009 Regulator L¥aL—-% 1
18 ©.1253240 Regulator Support L ¥ 2L —9BftER 1
19 110017 . Screw(M5-0.8 x.16) Exy 2
20 '~ 000600 Spring Washer ATYDTI9 % 1
21 000426 Washer TvIy o 2
22 006905 Wood Screw(¢ 5.1 x 20) xRy 6
23 0033939 - Hose Band(1/4 inch) R—RIS R 1
24 0010108 - Hose Union F} [Sad” S Bl 74 1
25 0010264 Connector(¢ 6-PT1/4) AR 1
26 :
27 1090164 Solenoid Valve, C. Set B+ (48) 1
28 0010120 Solenoid Valve - REH 1
- 29 009937 Wood Screw(¢ 3.8 x 20) xRy 2
30 0010263 Connector{¢ 6-PT1/8) axo4 1
31 ‘0010119 Seal Plug ' XOS573Y9 1
32 0010263 Connector(¢ 6-PT1/8) aR7Y 1
33 0010869 Cord(B) d—R(B) 1
34 0011709 Control Box Stay $#Ry I 225 ¢ 2
35 1249087 Control Box, C. Set - SEEEeE) 1
36 0011340 Control Board FRER 1
37 0010565 - Knee Switch, C. Set B2y F(#8) 1
38 0092232 - Knee Switch Holder BEAA1 v FEHR 1
39 0010564 Knee Switch BRIy F 1
- 40 300031- Washer PR 4 4
41 100038 Wing Nut Favrvhk 2
42-1 0011943, Power Cord(for 100 Voltage) ®BR3—R(100VA) 1
42-2 0011944 Power Cord(for 200 Volitage) BRI — R (200V B) 1
42-3 0011945 Power Cord(for 220 Voltage) BRI— K220V E) 1
42-4 0011946 Power Cord(for 380 Voltage) ®HR3— K(380VHA) 1
43 1200039 Cord(G) J—K(G) 1
44 300033 " Spring Washer ATV Iy 2
45 006910 Wood Screw(¢ 6.8 x 26) xRy 2
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AC1/SC3 DEVICE(1)

AC1/5C3 £m(n 28

Ref.No Parts No.

Description

@ A

Amt Req
1 3029950 AC1/SC3 Device, C. Set AC1/SC3 R (#8) 1 :
2 3029903 AC3 Device, C. Set AC3$i(#8) 1
3 3021015 Cylinder Holder Support YYVIBRAAAXIR 1
4 001923 Screw(9/64-40 x 14) XY 4
5 000532 Washer Tyy 6
6 000644 Spring Washer AZUVII9o% 4
7 000335 Nut +wv bk 4
8 1091028 Air Cylinder h iy STV 4 1
9 3001101 Cylinder Holder YUV TRIE 1
10 3021036 Cutting Head EXZ 1
11 3021016 Cutting Head Anvil FTAR 1
12 110009 Screw(M4-0.7 x 8) ERY 2
13 000623 Gasket ACE %) 1
14 1094010 Elbow Connector(¢ 6-M5) TIRIRI S 1
15 3021007 Suction Pipe, C. Set2 BoA (M 2) 1
16 3021005 Suction Pipe Support BoAWE TR 1
17 001132 Screw(9/64-40 x 14.7) JI =3 2
18 3021000 Suction Pipe Unit BHA S (48) 1
19 005000 Screw(9/64-40 x 5.7) T34 1
20 1096001 Vinyl Tube(36 x 30 x 200mm) et A v 1
21 1070017 Bundler(Small) BRI/ RN 2
22 0010263 Connector{¢ 6-PT1/8) A% 3
23 0010084 Speed Controller A—karbr0-3 1
24 - 0010264 Connector(¢ 6-PT1/4) axv4y 2
25 0010142 T-Joint(¢ 2-PT1/4) Taxo% 1.
26 0010108 Hose Union(¢ 8-PT1/4) R—-ZA21=ZAY 1
27 1090164 Solenoid Valev, C. Set REEH(E) 1
28 0010120 Solenoid Valve B+ 1
29 0010869 Cord(B) a—-R(B) 1
30 . 009937 Wood Screw(¢ 3.8 x 20) xRy 2
3] 0010119 Seal Plug X573 1
32 0010263 Connector(¢ 6-PT1/8) axo4 1
33 1298000 Air Valve, C. Set I 7L (#) , 1
34 . 0033938 Collar(6.4 x 13 x 9mm) IF7/ISVT BN S5— 1
35 005040 Screw(11/64-40 x 85) Ry 5
36 0033937 Return Spring I 7RIV THBhIEK 1
37 0033936 Air Valve Holder IZ7/ILTBUYEE 1
38 0033935 Air Valve Stop IF/IITZA kI 1
39 000334 Nut Fvhk 1
40 005505 Adjusting Screw(11/64-40 x 16) GRS 1
41 1090133 TAC Valve, C. Set TAC /LT (#8) 1
42 0010052 TAC Valve TACIXLT 1
43 000623 Gasket ALE 2% 2
44 0010112 Joint nF 2
45 0033939 Hose Band R—ANRV R 1
46 1096030 Air Tube(6 x 4mm)(Black) I7ZFa—-7(R) -

- FD-62G
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AC1/SC3 DEVICE(2)

Ref.No Parts No.

Description

b4

‘ACl/sC3x®((2) 29

m A Amt Req
1 1097009 Regulator L¥alL—% 1
2 110017 Screw(M5-0.8 x 16) xRy 2
3 000600 Spring Washer RFIYTIvov 2
4 000426 Washer: PARA 2
5 1253240 Regulator Support L¥ a1 L —5mfHR 1
6 - 006905 Wood Screw(¢ 5.1 x 20) RRY 6
7 0011709 Control Box Stay S@RY I X271 2
8 1249087 Control Box, C. Set NI (48) 1
9 0011340 Control Board HlER 1
10 0010565 Knee Switch, C. Set B2 1 v F3{8) 1
11 0010564 Knee Switch BAAvF 1
12 300031 Washer Ty - 4
13 300033 Spring Washer A7 T Ty 2
14 100038 Wing Nut Favrvhk 2
15 0092232 - Knee Switch Holder Ry FRYHR 1
16 006910 Wood Screw(¢ 6.8 x 26) b 3 ' 2

FD-62G



30

SC3 DEVICE

FD-62G



SC3 DEVICE

SC3I &M 30
]
RefNo Parts No. Description ®m A Amt. Req

1 3029919 SC3 Device, C. Set SC3%%Mm(a) 1 -
2 "3021007 Suction Pipe, C. Set2 BoAE (8 2) 1
3 3020472 Suction Pipe Support BoA TR 1
4 001132 Screw(9/64-40 x 14.7) IERY 2
5 000532 Washer A 4 2
6 3021000 Suction Pipe Unit . BoAE (48) 1
7 005000 Screw(9/64-40 x 5.7) i -5 1
8 1096001 Vinyl Tube(36 x 30 x 2000mm) ety WAL g 4 1
9 1070017 Bundier(Smali) R/ RN 2
10 1096030 Air Tube(6 x 4mm)(Black) IFFa-7(B) -
n 0010263 Connector(¢ 6-PT1/8) axvy 2
12 0010084 Speed Controller AE¢—-kRarybkao-—-3 1
13 1298000 Air Valve, C. Set I F7JIULT(#8) 1
14 0033938 Collar(6.4 X 13 X 9mm) ho— 1
15 005040 Screw(11/64-40 x 85) Xy 5
16 0033937 Return Spring ‘ X 7L T#Bh/RR 1
17 0033936 Air Valve Holder I7IRILTRAE 1
18 0033935 Air Valve Stop IFZNRILTRA k)t 1
19 000334 Nut ra 1
20 005505 Adjusting Screw(11/64-40 x 16) |ERY 1
21 1090133 TAC Valve, C. Set TAC/NILT (38) 1
22 0010052 TAC Valve TAC/NLT 1
23 - 000623 Gasket Ryxy 2
24 - 0010112 Joint i "F 2
25 0033939 Hose Band(1/4 inch) R—=2RIRR(1/41 >V F) 1
26 0010108 Hose Union R—21=A*Y 1
27 1097009 Regulator L¥alL—% 1
28 110017 Screw(M5-0.8 X 16) xRy 2
29 000600 Spring Washer S a) DL/ v BTEE 4 2
30 000426 Washer Tyy 2
31 1253240 Regulator Support L¥a2L—4mHR 1
32 006905 Wood Screw(¢ 5.1 x 20) xxy 2
33 0010264 Connector(¢ 6-PT1/4) aAx99 1

FD-62G
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RF DEVICE RFEMR 31

Description m &

RefNo Parts No. Amt Req
1 3029907 RF Device, C. Set RF ¥ (8) 1
2 0068456 Supplementary Presser Foot, C. Set . #BBbB T ($8) 1
3 0068453 Supplementary Presser Foot Holder #BiI & 1
4 000334 Nut S Fyhk 1
5 001156 Screw(11/64-40 x 13.3) Exy 1
6 004208 Adjusting Screw(5/16-24 x 9) RBERY 1
7 0068117 Yielding Section Spring INBTINR 1
8 0068452 ‘Supplementary Presser Foot Pin ;PRI 1
9 004180 Screw(1/8-44 x 4.8) =S 1

10 0068451 Supplementary Presser Foot #seh|x 1
11 1004207 Screw(M2-04 x 2.5) i % 1
12 3021028 Supplementary Feed Dog Plate e YR 1
13 120009 Screw(M4-0.7 X 12) kXY 2
14 001123- Washer Tvv 2
15 3021029 " SupplementaryFeedDogPlateSupport  #iBhX V% T 1
16 001175 Screw(9/64-40 x 8) ) xRy 1
17 3021030 Supplementary Féed Dog Cover #HehxY HJI— 1
18 007006 Screw(9/64-40 x 4) Ry 1
19 0068449 Supplementary Feed Dog #BhX Y 1
20 009150 Screw(11/64-40 x 11) eSS 1
21 9620208 Hexagonal Wrench(3mm) 6/ALVF 1
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AC16, RF/AC16 DEVICE(1)

'AC16, RF/AC16 3 M (1)32

RefNo Parts No. Description m B Amt Req

1 1090106 Regulator/Solenoid Valve, C. Set ~ -L*¥al—% - BlAH@#E) - 1

2 0010108 - Hose Union(¢ 8 x 1/4) R—=X21ZH2 1

3 0010142 T-Joint(¢ 6-PT1/4) TRF 1

4 - 0010264 Connector(¢ 6-PT1/4) ARIY 2

5 1097009 Regulator L¥alL—% 1

6 110017 Screw(M5-08 x 8) ExRY 2

7 009973 Screw(M5-0.8 X 10) IS 4

8 000600 Spring Washer ATYI99ov 6

9 000426 Washer : A4 AN 6
10 3021045 Solenoid Valve Suppo READ R 1
11 1095004 Speed Controller A¥—karvbkn—-3 1
12 1080099 Solenoid Valve(Orange) REF ALY 1,
13 1090051 Solenoid Valve(Blue) REH() 1
14 0010267 Elbow Connector(¢ 6-PT1/4) IIRIARIY 1
15 .1096030 Air Tube(6 X 4mm)(Black) IZ7Fa—7(R) -
16 0010289 T-Connector(¢ 6-PT1/4) Taxs¥ 1
17 1094037 Y-Connector(¢ 4-PT1/4) Yaxo% 1
18 0011795 Wrapping Band(2.3 x 92) RV E 1
19 - 1096029 Air Tube(4 x 2.5mm)(Black) I7Fa1—-T(B) -
20 0010018 Bamboo Joint{¢ 3.3-M5) IRy TFE 4

‘21 000623 ~Gasket ALE % 4

22 0010054 Speed Controller A—rIar¥bO-—-3 2
23 009768 Screw(M3-05 x 30) Exy " 2

FD-62G
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 AC16. RF/AC16 DEVICE(2) .




AC16, RF/AC16 DEVICE(2)
|

AC18, RF/AC}G&II(2133 |

RefNo Parts No. Description m % Amt. Req
1 1090094 Solenoid Valve, C. Set RS () 1
2 0010120 . Solenoid Valve REH 1
3 0010263 Connector(¢ 6-PT1/8) aAxo% 3
4 000623 Gasket AL 4 3
5 009992 Screw(M4-0.7 x 10) xRy 2
6 1096030 Air Tube(6 x 4mm)(Black) IF7ZFa—=7(R) -
7 1094010 Elbow Connector(¢ 6-Mb) ITIRARG Y 2
8 1091055 Air Cylinder IFPIYVY 1
9 3001101 Cylinder Holder Y VIRA 1

10 001923 Screw(9/64-40 x 14) | = 374 4
11 000532 Washer IR 4
12 000644 Spring Washer b S ) D 2r v BBIE 4
13 000335 Nut - Fv bk 4
14 000588 Anti-shock Rubber L PN 1
15 3101071 Collar(6 x 12 X 6mm) ho— 1
16 160001 Screw(M4-0.7 x 4) xRS 1
17-1 3001100 Cutting Head(15mm) EXX 1
17-2 3021036 Cutting Head(22mm)(Extra) EX R (¥E&) 1
17-3 3021051 Cutting Head(10mm)(Extra) LEAZEER) 1
18 3021052 Cylinder Holder Support DU IBAAXIR 1
19 1200171 Rotation Detector, C. Set R—ILIC(#8) 1
20 3021062 Rotation Detector Support :Ent 7] 1
21 001203 Screw(8/64-40 x 4.5) i & 1
22 110008 Screw(M4-0.7 x 5) =37 2
23 3021041 Magnet, C. Set EZEAY ) 1
24 3021042 Magnet Holder RIXY bRfE 1
25 0092305 ‘Magnet ~ TITERY 2
26 004445 Screw(11/64-40 x 11) i 3 3
27 1200299 Fabric Detector KBZAvF 1
28 110115 Screw(M2-0.4 x 85) ERY 2
29 3021201 . Fabric Detector Support KB A v FEHR 1
30 007606 Screw(9/64-40 x 20) Exy 2
31 3021048 Spacer TAR—Y 2
32 3020468 Air Nozzle(Upper) Unit I 7/ XL{L)(H#8) 1
33 007405 Screw(9/64-40 x 10.3) CERY 1
34 1096029 Air Tube(4 x 2.5mm)(Black) IF7Fa—T(B) -
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AC16 DEVICE(3) AC16 % R (3) 34

RefNo Parts No. Description ' & 4 Amt. Req
1 3021101 Lower Knife TAA 1
2 3021102 Suction Pipe Block BARITOv Y ]
3 120001 Screw(M4-0.7 x 14) IExY ’ 2
4 160001 Screw(M4-0.7 x 4) Exy 4
5 0093864 Seal Plug =g 1
6 3021059 Air Nozzle(Lower) , 7/ XI(TF) 4
7 1096029 Aur Tube(4 x 2.5mm)(Black) IFPF1—T(B8) -
8 - 0068520 Hose Joint . BNF 1

9 1096002 Nylon Hose(14 x 10 x 1350mm) FrarkR—2R 1

10 0068524 Nylon Hose Mouthpiece R—XRF ]
11 0022392 Nylon Hose(18 x 12 x 1000mm) FLOAVKR—Z 2
12 0010310 Venturi Tube RYF1UK 1
13- 0010290 Connector(¢ 6-PT1/8) axs4 1
14 0068523 Hose Clamp(Small) R~ S>70N 1
15 0010721 Cord Clamp(¢ 19-11N) A—-RIS07 1
16 000665 - Washer ARTE 4 1
17 009974 Screw(M4-07 x 8) Exy 1
18 0068522 Hose Clamp(Large) R—=~RI 52 7(K) 1
19 001175 Screw(9/64-40 x 8) 1335 2
20 3021209 Looper Cover, C. Set I~ IH/—{8) 1
21 0068225 ~ Looper Cover —JShik— 1
22 3021203 Reflection Sheet Ry -k 1
23 1096030 Air Tube(6 x 4mm)(Black) IF7Fa—T(R) -
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AC16 DEVICE(4) | | Aclexm@4) 35
—

Description

RefNo Parts No. I Amt Req
1 1249065 Control Box, C. Set HER v 2 Z (48) 1
2 1200161 Control Box Cover @Ry 2 25— ]
3 110076 Screw(M3-0.5 x 6) Jl 3 4
4 300030 Washer Tvv 4
5 1260036 Box Lid Ry A& 1
6 009791 Screw(M3-05 x 6) R 2
7 1057040 Counter(Double digit) ho 0% (2K (88) 2
8 1057080 Control Board Unit . SRR (48) 1
9 1050041 EPROM EPROM 1
10 0010124 Transformer rIVA 1
11-1 0010885 Fuse(2A)(100V) ba—-X 1
11-2 0010912 Fuse(1A)(200, 220V} Ea—-X 1
11-3 0010529 Fuse(0.5A){(380V) ta—X B oo 1
12 0011709 Controll Box Stay @Ry I XAFT 1 4
13 006905 Wood Screw(¢ 5.1 x 20) y & 57 _‘8
14 0011192 Knee Switch, C. Set B2 v F(#8) 1
15 0011189 Knee Switch BAAYF 1
16 300031 Washer vy 4
17 300033 Spring Washer ATV TTyw 2
.18 ~ 100038 Wing Nut(M4) FavFvh 2
+ 19 0092232 Knee Switch Holder Ay FREIR 1
Wood Screw(¢ 6.8 X 26) RRY 2

20 - 006910
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RF/AC16 DEVICE(3) RF/AC16%®(3) 36

RefNo Parts No. Description ' @ A

Amt Req

1 3021040 Looper Cover Spring Support RxHE 1
2 007650 Screw(11/64-40 x 5) XY 1
3 3021204 Supplementary Feed Dog Plate #Bhx Y iR 1
4 120008 Screw(M4-0.7 X 12) =3 2
5 001123 Washer Tury 2
6 005062 Screw(1/4-40 x 8) xRy 1
7 3021202 Supplementary Feed Dog Cover, C. Set#iBhiX ") 73/X—(#8) 1
8 3021038 Supplementary Feed Dog Cover MBHKY /- 1
9 3021203 Reflection Sheet REY—+ 1
10 3021047 Suction Pipe Block AR IOy Y 1
11 004312 Screw(1/8-44 x 7.9) =34 2
12 3021059 Air Nozzle{Lower) I7/XNT) 2
13 160001 Serew(M4-0.7 x 4) Xy 4
14 10093864 Seal Plug 73 1
15 1096029 Air Tube(4 x 25mm)(Black) IFPFa—-T(R) -
16 0068520 Hose Joint wRF 1
17 1096002 Nylon Hose(14 x 10 x 1350mm) F4avR—R 1
18 0068524 Nylon Hose Mouthpiece R—AMF 1
19 0023392 Nylon Hose(18 x 12 x 1000mm) Fravk—2X 2
20 0010310 Venturi Tube RYFaUE 1
21 0010290 Connector(¢ 6-PT1/8) aAxo7% ; 1
22 0068523 Hose Clamp(Small) K= ST 1
23 0010721 Cord Clamp(¢ 18-1N) dA-Ro5v7 1
24 000665 Washer i Tyyy 1
25 009974 Screw{M4-0.7 x 8) T 1
26 0068522 Hose Clamp(Large) MR—RT 327 (K) 1
27 001175 Screw(9/64-40 x 8) T3 2
28 9620208 Hexagonal Wrench(3mm) 6L VF 1
29 1096030 Air Tube(6 x 4mm)(Black) IFZFa2—7(R) -
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RF/AC16 DEVICE(4) RF/ACI6%®(4) 37

Screw(11/64-40 x 11)

RefNo Parts No. Description @ % Amt Req
1 1249124 Control Box, C. Set @Ry 2 X #8) 1
2 1200161 Control Box Cover @Ry 7 Ahi— 1
3 110076 Screw(M3-0.5 x 6) xR 4
4 300030 Washer A A 4
5 1260036 Box Lid Ry V¥ 1
6 008791 Screw(M3-05 x 6) XY 2
7 1057040 - Counter(Double digit) A0V Y(2K)(HE) 2
8 1057109 Control Board Unit - BIEEAR () 1
9 1050071 EPROM EPROM 1
10 -0010124 Transformer NSV A 1
11-1 0010885 Fuse(2A)(100V) ta—X 1
11-2 0010912 Fuse(1A){200, 220V} Ea—X 1
11-3 0010529 Fuse(0.5A)(380V) ta—X . 1
12 - 0011709 Control Box Stay B@RY H X574 4
13 006905 Wood Screw(¢ 5.1 x 20) KRy 8
14 0011192 Knee Switch, C. Set BA1yF(8) 1
15 0011189 Knee Switch BA1vF 1
16 300031 Washer A A 4
17 300033 Spring Washer ATV TTyovy 2
.18 100038 Wing Nut(M4) - FavFrvhk 2
19 0092232 Knee Switch Holder By FRK 1
20 006910 Wood Screw(¢ 6.8 x 26) KR 2
21 0068456 Supplementary Presser Foot, C. Set  #BBh#B T () 1
22 0068453 - Supplementary Presser Foot Holder #iBhiiT& 1
- 23 000334 Nut bl 1
24 - 001156 Screw(11/64-40 x 13.3) i & S 1
- 25 004208 Adjusting Screw(5/16-24 x 9) |RY 1
26 0068117 Yielding Section Spring INBTIR 1
27 0068452 Supplementary Presser Foot Pin #Mpw ey 1
28 004180 Screw(1/8-44 x 4.8) Xy 1
29 0068451 Supplementary Presser Foot e 1
- 30 004207 Screw(M2-04 x 25) xRy 1
31 0068449 Supplementary Feed Dog #BEhX Y 1
32 009150 XY ’ 1

FD-62G
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- SET STYLE SL-C(1)

1 MFS

17 MLS




SET STYLE SL-C EXCLUSIVE PARTS(1) SL-CERA#Em(1) 38

RefNo Parts No. _ Description ~ m % Amt. Req
1 3021055 MEFS, C. Set MFS(#8) 1 .
2 3021548 Sewing Machine Supporting Block Ty URfE 1
3 004215 Screw(3/8-16 x 45) LRy 2
4 000016 Nut Fwvhk 8
5 009858 Bolt(M8-1.25 x 75) RIL b 4
6 000429 Washer A MA 4 4
7 0068962 Supporting Block Cushion Bft_sv>vay 4
8 000070 Hanging Nut BUFy b 4
9 0037912 Chain | 1

10 0068161 Presser Foot Connecting Lever B ERBL /- 1
11 004440 Screw(11/64-40 x 8.3) Ry 1
12 0068160 Handwheel N RIRT1=I T
13 001156 Screw(11/64-40 x 13.3) ExY 3
14 3021544 Belt Cover(Upper) NIV HIR—(E) 1
15 3021545 Belt Cover(Lower) RN B HI—(F) 1
16 009973 Screw(M5-0.8 x10) R ) 4
17 3021009 MLS, C. Set MLS(#8) 1
18 9611043 Pitman ybtvy 1
19 3021010 Driving Lever Shaft ERL /X—# 1
20 3021012 Rod End Oy RrRTIvR 2
21 000421 Nut(M12) Fv b 2
22 3021014 Rod End Nut OvkIvR+yk 2
23 000429 Washer pAMA 4 2
24 000676 Spring Washer ATIYITTy v 2
25 009891 Screw(M8-1.25 x 20) il 34 2
26 0077286 Collar(12 x 24.3 x 10) ho— 2
27 003635 Screw(1/4-40 x 6) IRy 4
28 3021011 Driving Lever Bl /K- 2
29 160007 Screw(M6-1 % 6) Ry 4
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 SETSTYLESLCl2)

1 SL-C1




SET STYLE SL-C EXCLUSIVE PARTS(2) s.L-cems@E 39

RefNo Parts No. Description ‘ @ A - 'Amt Req
1 3021105 SL-C1,C. Set - SL-C1(#) 1
2 9603012 ~ Machine Table . =7 1
3 350001 Wood Screw(¢ 5.8 X 4.5) B =3 4
4 9611071 Table Stand(H Type) F—TIBEHE) 1
5 1

9611043 Pitman Evyhkvy

FD-62G
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SET STYLE SU-C

1 SU-C1

FD-62G



SET STYLE SU-C EXCLUSIVE PARTS su-cemgs 40

RefNo Parts No.

Description I Amt Req

1 3021081 SU-C1, C. Set SU-CT1(#) |
2 3021548 Sewing Machine Supporting Block TV URfA 1
3 004215 Screw(3/8-16 x 45) xRy 2
4 3021069 Belt Cover Bracket ~JU bk HIR—BRHR 1

5 004176 Screw(M5-08 X 12) EXS 2
6 000669 Washer Tyviv 9
7 009973 Screw(M5-0.8 x 10) | = 374 7
8 3021068 Belt Cover(Lower) NI S HI—(T) 1
9 3021065 Belt Cover(Upper) NIV BIR—(E) 1

10 9611041 ‘Pitman(Long) Ey hT () 1

1 0068161 Presser Foot Connecting Lever By el /— 1

12 004440 Screw(11/64-40 x 8.3) xRy 1

13 0037912 Chain % 1

14 000070 Hanging Nut RUFv b 9

15 0068962 Supporting Block Cushion mfdasvyvay 4

16 000429 Washer Tvy 6

17 190058 Bolt{M8-1.25 x 150) RIL K 7

18 000016 Nut ra A 15

19 ‘000676 Spring Washer i S AVIL/ v TR 5

- 20 300019 Washer AL 4 3

21 009863 Bolt(M8-1.25 x 120) RIL bk

22 100003 Nut : Fy b

23 000428 Washer Tyry

24-1 . 9613118 SU-C2, C. Set(Single Phase 100V) SU-C2(#8) (348 100V )

24-2 .9613119 SU-C2, C. Set(3 Phase 200V) SU-C2(#) (34 200V A)

25-1 9613107%

Clutch Motor(for 100V}

72vFE-9(100VA)

25-2 9613022 %

Clutch Motor(for 200V)

75y FE-5(200VA)

26-1 0068934

Handwheel, C. Set(M12-1.75)

I\ R —ILG8)

26-2 3020006

Handwheel, C. Set(M10-1)

I\ RiRA—)L(#8)

26-3 3020016

Handwheel, C. Set(M14-2)

I\ Rk —JL(#8)

27-1 3020007

Handwheel Shaft(M12-1.75)

N RR1—ILM

27-2 3020008

Handwheel Shaft(M10-1)

N BRA — IR

27-3 3020017

Handwheel Shaft(M14-2)

Ny BRAL =W

28 3020009 Handwheel N2 RR1—=I
29 009508 Screw(11/64-40 x 7.5) Y
30 9603025 Motor Support E—-IRfE
> —TIv 7

31 9603024

Machine Table

Note : * indicates our recommended part.
() * HIOBRIMHORREBTT,
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SET STYLE SU-S EXCLUSIVE PARTS

SU-SEREMm

41

RefNo Parts No. Description m 4 Amt Req
1 3021080 SU-S1,C Set SU-S1(#8) 1
2 3021548 Sewing Machine Supporting Block I VA 1
3 004215 Screw(3/8-16 x 45) ¥ 374 2
4 3021069 Belt Cover Bracket AL HIS—BUHR 1
5 004176 Screw(M5-0.8 x 12) i3 2
6 000669 Washer AL 4 10
7 009973 Screw(M5-0.8 x 10) Exy 8
8 3021068 Belt Cover(Lower) ~I S AIR—(TF) 1
9 3021065 Belt Cover(Upper) ~RJL b HIR—(L) 1

10 3021073 Position Plate R X 1
11 0068161 Presser Foot Connecting Lever BIM L/ 1
12 004440 Screw(11/64-40 x 83) xRy 1
13 0037912 Chain & 1
14 000070 Hanging Nut sUFrvhk 7
15 0068962 Supporting Block Cushion MBIy 3 4
16 000429 Washer Tyy 6
17 190058 Bolt(M8-1.25 x 150) ALk 5
18 000016 Nut FTvhk 13
19 000676 Spring Washer XI*)YTIIvov 3
20 300019 Washer A Y 1
21 009863 Bolt(M8-1.25 x 120) RIL b 2
22-1 9613120 SU-82, C. Set(Single Phase 100V) SU-S2(#8) (848 100V B) 1
22-2 9613121 SU-S2, C. Set(3 Phase 200V) SU-S2(#) (318 200V A) 1
23 3021071 Control Box Support(Front) R v 3 X BSE (B) 1
24 ) 3021072 Control Box Support(Rear) HER v 3 AR () 1
25 006905 Wood Screw(¢ 5.1 % 20) I 4
26 1200197 Cable(4P) r—71L 1
27 1200196 Cable(6P) =TI 1
28-1 @ Servomotor(for 100V) H—RE~4(100V B) 1
282 @ e Servomotor(for 200V) H—RE—%(200V FB) 1
29 3020016 Handwheel. C. Set(M 10) I\ RiRkA —)L(#8) 1
30 3020008 Handwheel Shaft(M10} N2 R —ILW 1
31 3020009 Handwheel N RIR1=) 1
32 009508 Screw(11/64-40 X 75) EXY 3
33 9603026 Motor Support(Upper) T-BfE(LE) 1
34 9603025 Motor Support E-9MfdE 1
35 9603024 Machine Table F=7I 1
36-1 @ __ Control Box({for 100V) HigRy 3Z(100VA) 1
36-2 e ——m—— Control Box(for 200V) Ry 32 (200V A) 1
37 005624 Screw(M4-0.7 x 10) 1Ry 4
38 9613117 Synchroniser yyoQFray 1

-
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EXTRA PARTS(1) for SU-C, SU-S

FD-62G



EXTRA PARTS(1) for SU-C, SU-S SU-C, SU-S®xM&(1) 42

RefNo PartsNo. Description & % Amt. Req
1 9603025 Motor Support E-90fdE 1
2 009864 Bolt(M8-1.25 x 200) Rk 9
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_EXTRA PARTS(2) _

“D-62G-01MR Attaching reinforcing tape XE > F—TH+ |

FD-62G-02MR Attaching reinforcing tape RE > 7—7 1+




EXTRA PARTS(2) BEEHER(2) 43
RefNo Parts No. Description @ & Amt. Req
1 0068486 Stitch Plate iR 1
2 0068485 Lower Tape Guide Tr—7HAR 1
3 004312 Screw(1/8-44 x 7.9) xRy 1
4 0068472 Lap Former Guide Plate(Left) S9vT7A—=HA RIR(E) 1
5 0068473 Lap Former Guide Plate(Right) SwFI T A=Y HA1 RIRE) ]

6 004134 Screw(1/8-44 x 6.5) AERY 7
7 Sewing Cylinder Cover{Upper) Y2 ¥ EHIR— 1

0068463

FD-62G
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EXTRA PARTS(3)

o
=
i
(O]
(N
<
=
(.

Left side trimming Z+£1Y A

Right side trimming &t1Y A

28 27

26

FD-62G



EXTRA PARTS(3) TS (3) 44
_
RefNo Parts No. Description @ % Amt. Req
1 0068443 Stitch Plate #Hix 1
2 0068444 Stitch Plate Tongue s$HEM 1
3 0068096 Main Feed Dog sy 1
4 0068441 Differential Feed Dog(5 rows) BIX Y (53) 1
5 3027125 Presser Foot, C. Set3(Right side) a3 (BMYA) 1
6 3027096 Presser Foot o 1
7 009853 Screw(11/64-40 x 6.5) kxy . 1
8 0068127 Carrier/Hook Driving Segment *vUF - TyIEIAVE 1
9 0068128 Carrier/Hook Driving Lever Link ¥v¥YF - ZyvL=-Uvs 2
10 0068129 Link Pin yroey 4
1 004172 Screw(3/32-56 x 34) Ry 4
12 0068126 Thread Hook Driving Lever MURTY I LI~ 1
13 0068124 “Top Cover Thread Hook P YE¥, 1
14 004353 Screw(9/64-40 X 7) XY 1
15 0068125 Top Cover Thread CarrierDrivingLever MU k¥ v U P L /- 1
16 0068123 Top Cover Thread Carrier MmUKRFPUP 1
17 004180 Screw(1/8-44 x 4.8) xRy 2
18 0068346 Presser Foot Attach Piece(Right) BIHr RiR(EG) ]
19 0068347 Presser Foot Attach Piece(Left) BT HA RiR(E) 1
.20 004154 Screw(3/32-56 x 1.5) i3 ' 4
21 0068121 Lower Knife TXX 1
22 3027123 Lower Knife Clamp TARISVT 1
23 001227 Screw(1/8-44 x 3.8) xRy 1
24 - 0068117 Yielding Section Spring BRI /CR 1
25 3027120 Yielding Section itk d 1
26 ooV8478 Qresser Foot Spring Plate(Left) TR/ (E) 1
27 - 0068158 Presser Foot Spring Plate(Right) IR/CR(B) 1
28 004173 Screw(3/32-56 x 24) kXY 2
29 0068120 Spring Plate Holder BIR/CERMILY 1
30 0068187 Chip Guard FyITH—-ER 1
31 3027087 Chip Guard Spring FyTH—RIKR 1
32 004166 Screw(1/8-44 x 3.2) ERY 1
33 3027098 Presser Foot, C. Set3(Left side) I3 LMY A 1
34 0068157 Presser Foot Spring Plate(Left) MTEOIR(E) 1
35 0068448 Presser Foot Spring Plate(Right) BIHE/ICR(B) 1
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EXTRA PARTS(4) _

%D-GZG;O‘ZMR Differencé : 1.5mm/ B2 1.5mm

1

31




EXTRA PARTS(4)

REH#m4)

45

RefNo Parts No. Description @ A Amt Req
1 3027119 Presser Foot, C. Set3 BI(#E3) 1
2 3027117 Presser Foot B 1
3 009853 Screw(11/64-40 x 65) xRy 1
4 0068127 Carrier/Hook Driving Segment FrUP - TvoeTAVE 1
5 0068128 Carrier/Hook Driving Lever Link *¥vUP - TZvOLNR-=-YVYy 2
6 0068129 Link Pin 1oy 4
7 004172 Screw(3/32-56 X 34) ExRT 4
8 0068126 Thread Hook Driving Lever HUKRTvILIIR— 1
9 0068124 Ornamental Thread Hook BURTvY 1

10 004353 Screw(9/64-40 X 7.2) IERY 1
11 0068125 OmamentalThreadCarrierDrivingLever | T#¥F ¥ 17 1,5%— 1
12 0068123 ornamental Thread Carrier MmVURFLUF 1
13 004180 Screw(1/8-44 X 4.8) ERT 2
14 0068346 Presser Foot Attach Piece(Right) BIHT RIRE) 1
15 0068347 Presser Foot Attach Piece(Left) M HA FIR(E) 1
16 004154 Screw(3/32-56 x 15) i 5 4
17 0068509 Lower Knife TAR 1
18 3027124 Lower Knife Clamp TARIS>7 1
19 001227 Screw(1/8-44 x 38) XY 1
20 0068117 Yielding Section Spring INBIIRR 1
21 3027121 Yielding Section NI 1
22 0068474 Cloth Plate Guide HHAKR 1
23 004182 Screw(3/32-56 x 2) xRy 2
24 0068504 Presser Foot Spring Platefleft) . = BT/ (x(&) 1
25 0068505 - Presser Foot Spring Plate(Right) . BI&/\R(H) 1
26 004173 Screw(3/32-56 X 24) xRy 2
27 0068120 Spring Plate Holder BIWRIXRILSY 1
28 0068187 Chip Guard FyIH—F 1
29 3027087 Chip Guard Spring FyFIH-RRAZIY T 1
30 004166 Screw(1/8-44 X 32) il 2 5 1
31 0068508 Upper Knife EXZR 1
32 0068500 Stitch Plate $Hik 1
33 0068444 Stitch Plate Tongue sHm 1
34 0068507 Main Feed Dog(P=1.8mm) kY 1
35 0068506 Differential Feed Dog(P=1.8mm) sy 1

FD-62G
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EXTRA PARTS(5)

FD-62G-06MR Difference : 2.0mm/ B¥Z 2.0mm




EXTRA PARTS(5)

xR (5)

46

Ref.No Parts No. Description & A Amt Req
1 3027003 Presser Foot C. Set3 HI(@3) 1
2 3027001 Presser Foot C. Set1 AT 1
3 009883 Screw(11/64-40 x 6.5) IERY 1
4 0068127 Carrier/Hook Driving Segment FrUFP - 729OLTIAVEK 1
5 0068128 Carrier/Hook Driving Lever Link *FrVUZ7 - JygLIR=V>y 2
6 0068129 Link Pin Yooy 4
7 004172 Screw(3/32-56 x 34) ExY 4
8 0068126 Thread Hook Driving Lever MmURTv3L/— 1
9 0068124 Ornamental Thread Hook |mIRT VD 1

10 004353 Screw(9/64-40 x 7.2) =3 1
11 0068125 Ornamental ThreadCarrier DrivingLever  # T#¥ v 17 L /%— 1
12 0068123 Ornamental Thread Carrier mURFrUFLIR— 1
13 004180 Screw(1/8-44 x 4.8) Exy 2
14 0068346 Presser Foot Attach Piece(Right) BIHA RIR(E) 1
15 0068347 Presser Foot Attach Piece(Left) BIHA1 FIR(E) 1
16 004154 Screw(3/32-56 x 1.5) =% 4
17 0068121 Lower Knife TXZ 1
18 3027062 Lower Knife Clamp TAROIST 1
19 001222 Screw(1/8-44 x 3.8) kxy 1
20 0068117 Yielding Section Spring AR 1R 2
21 3027120 Yielding Section BT 1
22 3027005 Cioth Plate Guide BwHAR 1
23 004182 Screw(3/32-56 X 2) Exy 2
24 3027007 Presser Foot Spring Plate(Left) IR/ (E) 1
25 3027008 Presser Foot Spring Plate(Right) BIK/R(B) 1
26 004173 Screw(3/32-56 x 2.4) LRy 2
27 0068120 Spring Plate Holder HIW/RARNY 1
28 3027009 Chip Guard FyTH-R 1
29 3027087 Chip Guard Spring FyTH—RRAFTY2T 1
30 004166 Screw(1/8-44 x 3.2) ExY 1
31 0088508 Upper Knife EXAZ 1
32 3028000 Stitch Plate #HE 1
33 3029001 Main Feed Dog{P=1.8mm) k) 1
34 3029000 Differential Feed Dog(P=1.8mm) sy 1
35 3021034 Lap Former Sy174-< 1
36 3027015 Presser Foot C. Set3 BI(E3) 1
37 3027013 Presser Foot C. Set] HwId) 1
38 0068558 Ornamental Thread Carrier MmURFYU7 1
39 0068509 Lower Knife TAZ 1
40 3027016 Presser Foot Spring Plate(Left) BIR/IR(E) 1
41 3027017 Presser Foot Spring Plate(Right) HIIR/NX(R) 1
42 3028006 Stitch Plate Tongue stiRm 1
43 3028005 Stitch Plate #iE 1
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EXTRA PARTS(6)
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EXTRA PARTS(6)

EEm(O6)

47

RefNo Parts No. Description m A Amt Req
1 3021023 Knife Holder Guide Collar, C. Set EXXKRNYHA RAS5—@) 1
2 3021021 Knife Holder Shank Support EAZRRNT V0 E 1
3 0068181 Knife Holder Spring EXZXRLET IR 1
4 3021022 Knife Holder Guide Collar EARKRNTHARAS— 1
5 004185 Screw(9/64-40 X 7.2) Ry 1
6 0068180 Knife Holder Shank EARRNT vy 1
7 3020471 Sewing Head Cover(Front) V—A 2T~y REIHI— 1
8 3021026 Frame Chip Guard Bracket 7L—=LFvTH—-FRMA 1
9 001175 Screw(9/64-40 x 8) Ry 2

10 000322 Nut vk 2
11 3021025 Frame Chip Guard Support ZLb—LFyTH—-RKXT 1
12 3021024 Frame Chip Guard ZL—LFvTH—EK 1
13 001203 Screw(8/64-40 x 4.5) Ry 2
14-1 3021120 Lap Former(Note 1) IvTI7A-R(E 1
14-2 3021087 Lap Former(Note 2) v T7Ax—-3(%2) 1
15 3021033 Lap Former Slide Block 5977x—-VA& 1
16 004172 Screw(3/32-56 X 3.4) ERY 1
17 001228 Screw(3/32-56 X 3.2) Ry 1
18 0068471 Lap Former Slide Block Spring SvTT7HA—VABIX 1
19 004182 Screw(3/32-56 x 2.5) Exy 1
20 0068473 Lap Former Guide Piate(Right) 29T 7 A= HA RiR(B) 1
21 0068472 Lap Former Guide Plate(Left) Sy 77 A= HA RR(E) 1
22 0068463 Sewing Cylinder Cover(Upper) VYU EHIN~ 1
23 004134 Screw(1/8-44 x 65) R 8
24 004218 Screw(3/32-56 x 1.6) Exy 1
25 3020473 Knife Driving Lever EAXLIR— 1

Note 1 :The width of the end :5.0mm

(ElY%Emoi@ :5.0mm

.Note 2 : The width of the end :4.2mm

*2) PO :4.2mm
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EXTRA PARTS(7)
FD-62G-06MS




EXTRA PARTS(7)

T BR(7) 48

RefNo Parts No. Description & % Amt Req
1 3020015 Carrier/Hook DrivingRod(Left), C. Set ¥+ U7 - 7v 7Y R(E)(#8) 1
2 3020055 Carrier/Hook Driving Rod{Left) *vYU7 - Zy20vRE) 1
3 001174 Screw(9/64-40 X 10.3) =37 2
4 3020054 Rod Ball{Left) Ry FR(X) 1
5 0068552 Carrier/Hook Sleeve Lever FrUFP - TvIRY=TLR-1
6 000347 Nut +v bk 1
7 0068553 Needle Clamp(6.0) $FLEX 1
8 000393 Pin vy 5
9 3027080 Presser Foot C. Set3 BI(E3) 1

10 3027082 Presser Foot C. Set1 B 1
11 009853 Screw(11/64-40 x 65) e 1
12 0068127 Carrier/Hook Driving Segment FrUF - TuoeITXVH 1
13 0068128 Carrier/Hook Driving Lever Link FoUZ - TJyILIR-UYVYT 2
14 0068129 Link Pin Yoy 4
15 004172 Screw(3/32-56 x 34) Ry 4
16 0068126 Thread Hook Driving Lever MRy 3LI/— 1
17 0068124 Ornamental Thread Hook mUKRTv3 1
18 004353 Screw(9/64-40 X 7.2) =3 1
19 0068125 OrnamentalThreadCarrierDrivingLever % "IR¥+ ') 7L JC— 1
20 0068558 Ornamental Thread Carrier mRFr U7 1
21 004180 Screw(1/8-44 x 4.8) xRy 2
22 0068346 Presser Foot Attach Piece(Right) BWI A RIREB) 1
23 0068347 Presser Foot Attach Piece{lLeft) BRI~ FIR(E) 1
24 004154 Screw(3/32-566 x 151 Exy 4
25 0068121 Lower Knife TXZX 1
26 3027062 Lower Knife Clamp TARRGZ2T 1
27 001222 Screw(1/8-44 x 39) XY 1
28 0068117 Yielding Section Spring MBI/ 2
29 3027010 Yielding Section T 1
30 3027058 Cloth Guide Plate HmHAR 1
731 004182 Screw(3/32-56 x 2) XY 2
32 3027084 Presser Foot Spring Plate{Left) BIR/(X(K) 1
33 3027085 Presser Foot Spring Plate(Right) BIR/TR(@H) 1
34 004173 Screw(3/32-56 x 2.4) =S 2
35 0068120 Spring Plate Holder BIR/SRKRLY 1
36 3027009 Chip Guard FyTH—-RK 1
37 3027087 Chip Guard Spring FYTH-RRAFTV T 1
38 004166 Screw(1/8-44 x 32) XY 1
39 0068184 Upper Knife EAR 1
40 3029014 Main Feed Dog(P=2.1mm) x| 1
41 3029018 Differential Feed Dog(P=2.1mm) BxY 1
42 3028014 Stitch Plate HE 1
43 0068560 Stitch Plate Tongue sHEM 1
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_EXTRA PARTS(8)

FD-62G-01 FD-62G-01 FD-62G-01

FD-62G-02MR-50 FD-62G-02MR

FD-62G



EXTRA PARTS(8) EES (8) 49

RefNo Parts No. Description @ A Amt Req
1 3027010 Yielding Section(Note 1) MBI(ED) 1
2 3020004 Fabric Guide(Note 2) HBHAR(E2) 1
3 001230 Screw(3/32-56 % 3.8) Exy 1
4 3029004 Main Feed Dog(with Rubber)(P=2.1mm)#X Y (3 /X—3&Y) 1
5 3029002 DifferentialFeedDog(withRubben(P=2.1mm) BiEX Y (3/8—&Y) 1
6 3029009 Main Feed Dog(Coarse Mesh) &BXU Grm) 1
7 3029008 Differential Feed Dog(Coarse Mesh) B Y (i) 1
8 3027074 Presser Foot Spring Plate(Left)(Note 3)# T i/ (&) (E3) 1
9 3027075 PresserFoot Spring Plate(Right)(Note3) #IR/CK(H)GE3) 1

10 0068549 Presser Foot Spring Plate(Left) (Note 4} T/ (X&) (X 4) 1
11 0068550 Presser Foot Spring Plate(Right)(Note4) BIiR/SK(B)(E4) 1
12 3021075 Suction Pipe 3 1
13 160007 Screw(M6-1 X 6) NN 1

Note 1 :For light materials
x1) #¥wA

Note 2 :Fabric Guide for left side trimming
FE2) KW ROHEHA ¥

Note 3 :For Crotch Seam
(&F3) ZayvFr—2H

Note 4 :Shorter than standard part
(F4) |BEH X 3mw
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THREAD STAND RILE 50

RefNo Parts No. Description m & Amt. Req
1 9620697 Thread Stand, C. Set(7 Spoois Type) HIZ&#B)(7X4MH) |
2 9620704 Thread Hanger ALY BRNH 1
3 911061 Screw(M6-1 X 10) kxy 4
4 9620631 Column Cap dZh*vv7 1
5 9620700 Eyelet 1Ly bk 26
6 9620634 _ Thread Guide Holder(Large) HA RRILY(K) 1
7 911002 Screw(M4-0.7 x 20) xy 1
8 811001 Screw(M4-0.7 x 12) Exy 1
9 910007 Nut FyF 4

10 9620706 Thread Guide Arm CHARTP—L4 1
11 9620707 Thread Guide Holder(Small) HA RIRILT(N) 1
12 911062 Screw(M4-0.7 X 15) kXY 2
13 9620705 Thread Guide HREA 1
14 9620709 Thread Stand RUA 1
15 9620644 Spool Cushion AT=Nov¥ar 7
16 965,10 “pool =n AT—I# M
17 9620711 Spool Mat ATy 7
18 9620712 Spool Seat Disc A7)0 7
19 910014 Nut(M6-1) +v bk 14
20 930056 Washer Tyv 14
21 9620708 Thread Stand Bar I 1
22 3021106 Column Pipr, C. Set A5 LT Z(#8) 1
23 9620669 Column Cap A5 4L*xvy? 1
24 - 8620673 Column-Pipe Connector AS LIS TE 1
25 - 911006 Screw(M5-0.8 X 13) Exy 2
26 BI0004 Nut _ Fok 2
27 9620675 Column Pipe(Lower) aASLIRAL7(F) 1
28 930054 Washer Tyy 1
29 910005 Nut(5/8-18 UNF) Fv bk 1
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ACCESSORIES
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RefNo Parts No. __Description @ % Amt Req
1 0037913 Bag & 1
2 0099094 Screwdriver(2.5 % 75mm) 3 2e AN 1
3 0099091 Screwdriver(5.5 x 200mm) 82 AN 1
4 0099051 Thread Tweezers Evewyhk 1
5 0037916 HexagonalWrench(3.2mm) 6AL>TF 1
6 0085964 HexagonalWrench(4mm) BALYVF 1
7 9620402 Wrench(7 X 5.5) LyF 1
8 0037945 Wrench(7.9 X 8) LYF 1
9 0068121 Lower Knife TXZX 1
10 0068184 Upper Knife XA 1
11 3000070 Looper Threading Bar IL—=TREY T
12 9620002 Oiler mEY 1
13 SF Oil 68(350ml) - 1
14-1 9720248 Instruction Book 1
14-2 9720247 RV AN 1
15 9710115 Parts Book 1

R—Two

FD-62G
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WARNING LABEL &SR

B
-
o

O
5 ot
: #
—
(=}
-

LABEL Parts No. Description
| SRIL B&
Do not operate without eye guard 300140 | CAUTIONIN OPERATION
Betore threading, changing needle,
cleaning etc. switch off main awitch.
A K
B<BATUHET D,
R2FMRWEDIIT =
-~ 390143 7 )L
AREMET S, WEIRS
BREYP>THS. #
WU RE DT,
BRCRARETSCE.
[AGRERE] con - ERmTBE AR,
ADANER REA({ v F e 18, ‘
SHHTHERITHC L, DANGER : WARNING OF ELECTRIC SHOCK BY
To Open this cover, 390144 HIGH-VOLTAGE
turn off power -
supply and wait BRIESL
more than 5 minutes
before opening.
"Be sure 10 connect earth line”.
390145
F—=AIR)
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
BEARBRSRIL
” EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER :DO NOT INSERT FINGERS
ObTion RSN
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

BRIESAL




LIST of MAIN SPARE PARTS
 (EEBRYRER)



FD-62G class LIST of MAIN SPARE PARTS(ZEB&Y X F)(1)

Main Parts
Needle Presser Presser Foot |Presser Foot
Clamp Foot Spring Plate  |‘Spring Plate
3 (Left) (Rigbi)
Models $Tik A FX(F83) B I [HIR \RERIR A REH)
FD-62G-01MR 0068053 3027092 3027090 0068118 0068119
- 01IMR-12 " 3027127 u " "
01MR-50 0068553 3027095 3027093 006856 1 0068562
01MR-59 0068053 3027098 3027096 0068157 0068448
01MS. 0068553 3027095 3027093 0068561 0068562
01MS-12 " 3027187 | . w> " "
01MS-50 " 3027095 " " "
I
Main Parts
Lap Hook&deeve Carrier/ Knife Stitch .
Former Hook Sleeve |Hook Rod Driving |Plate
| Lever Ball(Left) Lever .
Models SuTIF—< | A)J—=ITLin—| OYFEKE) | EAALI\— 3R
FD-62G-01MR 0068150 3020050 3020430 0068490
OIMR-12 " VAN B
01MR-50 0068552 0068559 __ |
01MR-59 0068150 3020050
01MS 0068552 0068551 " 0068559
01MS-12 " " " "

01MS-50

n

n

"

"




&

P

| <
Upper Lower Lower Fo;; Cover lop Cover sloth
Knife . Knife Knife [hread - Thread iuide
) _ Clamp Jarrier iook Ylate :
E AR TAR TARYST M ﬁ')?’ft?‘ya ﬁﬁ'ﬂ:j
0068184 0068121 3027123 0068123 0068124 /
n ' - " " " /
n. " " 0068558 "
" n m It I/}
It n I/} " "
" " " " n /
" | " " " " /
Stitch Differential Main . Needle Needle .ooper
Plate Feed Dog Feed Dog. thard Juard
Tongue ' (Front) Rear)
ST TED)] YY) 7ED | #tEr@® | 3
0068491 0068095 0068096 0068218 0068097 0068217
1/} u " " "
0068560 3029008 3029009 " ”
0068444 0068441 0068096 " It "
0068560 0068095 0068096 " " "
It 0068095 0068096 " " "
" 3029008 3029009 " " n
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FD-62G Class LIST of MAIN SPARE PARTS(XE#& Y A F)(2)

Main Parts
Presser Presser Foot [i’resser Foot
Foot Spring Plate  |Spring Plate
' (Left) (Right) ‘
Models M T i/ SR (&) ﬁ.t%/ @B
FD-62G-02MR | 0068053 3027112 3027110 0068464 0068465
' 02MR-12 ” 3027136 " " n”
02MR-50 " 3027116 " 3027074 3027075
02MS 0068553 3027115 3027113 3027036 3027037
02MS-50 " v 7] ” /]
02MS-50H ” ' " "
02MS-51 " 3027162 u | 3027074 | 3027075
02MS-52 " 3027163 ” " 17
Main Parts
| camier/ Carrier/ $nife - [Stitch
Former ook Sleeve |Hook Red P"‘,","E Plate
‘ Lever Bal(Lef) _ever 3
dodels \I F9FTIA—R|AV—TL3—| OuFRE | FAXUA— | §1ik
;_-’_D-GZG—OZMR - 3021120 0068150 3020050 3020430 0068490
02MR-12 " n ‘ ” '/ ¥/
02MR-50 " /] H " "
02MS " 0068552 0068551 o ‘ 0068559
02MS-50 ir ’ "o " o F
02MS-50H 3021087 " " " . n"
- . |
02MS-51 3021120 " " n | 1 I
02MS-52 " " " n" "
1
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Upper ‘ Lower Lower Top Cover Top Cover Cloth
Knife Knife Knife Thread Thread Guide
Clam Carrier Hook _ Plate _
L AR FTAR | FPARISOTIBIERTYIT7 | BUARTVD mHAE
0068134 0068121 3027124 0068123 0068124 0068474
" 1/ n" " n n"
" " " " n" ”
" n " 0068558 " "
n " [/) " n n"
n I 1/ n n" n "
n - " ” 3029310 '/
" . " " 0068124 "
(Coae
1§
Stitch Differential Main Needle Needle Looper
Plate Feed Dog Feed Dog Guard 3uard
Tongue ; : Front) Rear)
[ _WZY g0 | #w50) |_#EF® =
0068491 | 0068005 | ooesoos | qogg218 0068097 0068217
IJ " i i i " "
n 3029008 3029009 " ” "
0068560 0068095 0068096 Ik " "
" 3029008 3029009 " " "
" 0068095 0068096 " " ”
" n n H " n
n " " " " "
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FD-62G Class LISTof MAIN SPAREP A R T S (U h)(3)

Main Parts i
- |Needle Presser Foot |Presser Foot _
Clamp Spring Plate  |spring Plate
: - (Left) (Right)
Models T B3 TAERe ) AEE
FD-62G-03MR 0068053 3027102 | . 3027100 0068423 0068424
03MR-50 " " " n " ’
03MS_ 0068553 | 3027106 | 3027104 | 3027023 | 3027024
03MS-50 " " " " "
06MR 0068053 3027052 3027054 3027056 3027057
06MR-50 " " "_ 17 o
07/MS . 0068553 3027109 3027107 3027077 3027078
07MS-1 " " " " "
Main Parts :
|Lap Carrier/ Carrier/ Knife Stitch
Former |Hook Sleeve |[Hook Rod. Driving Plate
Lever Ball(Left) Lever .
Models ST —< | AJ—ILA—| OFEKE) | EXRLAA— | §TiK
FD-62G-03MR 0068150 | . 3020050 | 3020430 0068490
03MR-50 " n " | "
03MS 0068552 | 0068551 " 0068559
03MS-50 " " _ " "
06MR 3021120 0068150 3020050 3020473 3028013
06MR-50 A " " n "
07MS 3021091 0068552 0068551 0068552 3028012
07MS-1 " " " n___ | 3028017
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&

2

Jpper .ower ower Fop Cover fop Cover Sloth
{nife (nife (nife Fhread rhread Juide
Jlam >arrier Hook dlate
5 TIX | FAXG5TT | By 7] BUETD
0068184 0068121 3027123 ' /
" " /] / , /
n " n : /
1] " " /
" " 3027062 0068123 0068124 3027058
n " " " 17 7
" " 3027124 0068558 3021092 /
n n " 17 " /
- T 4| =
Stitch Differential Aain \eedle Needle -ooper
Plate Feed Dog ‘eed Dog juard Guard
Tongue Front) (Rear)
BT B gEU | #eran | #¥5@ [ =X
0068491 0068095 0068096 0068218 0068097 0068217
" 3029008 3029009 " " "
0068560 0068095 0068096 " " U
n 3029008 3029009 d " "
0068491 3029018 3029014 " " "
" " 17 " " If
0068560 3029015 3029016 " " "

14

"

n

"

n

3029305 |
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FD-62G Class LIST of MAIN SPARE PARTS(EESBSY 2 ) (4)

Main Parts
Needle Presser Presser Presser Foot |Presser Foot
Clamp Foot, Foot Spring Plate | Spring Plate
\ - - C. Set3 (Left) (Ri
Models §TIES FAT@ES) | 8 X [T/ &) ﬁ:l:'%/ &)
FD-62G-12VR 0068053 3027140 3027110 3027144 3027145
12MS " 3027143 3027113 " "
12HR " 3027177 3027175 3027166 3027167
12HS " 3027180 3027178 " "
15MS " 3027092 3027090 0068118 0068119
Main Parts

%

Lap Carrier/ Carrier/ Knife Stitch
Former Hook Sleeve |Hook Rod |Driving Plate
‘ Lever Ball(Left) Lever _
[Models ST oA—< | A)—=IL—| QYFEKZE) | EAAL/IA— 3R
FD-62G-12MR 3021120 | 0068150 3020050 3020430 3028015
” 12MS " " _ " 3028016
12HR 3021119 " " " 3028015
12HS " " n o | 3028016

15MS : 17 " " 7 0068490
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1- . : “ (2 >, >
y N = "" G
Upper Lower Lower Top Cover Top Covér ’3Ioth‘
Knife Knife Knife Thread Thread Suide
‘ - Clamp Carrier Hook Plate -
EARX T XX TAXISOT | BMIHREN)T | BIRIVT WmAAE
0068184 0068121 3027124 0068123 0068124 3027147
n n n n " " A
3021111 3021109 " " " 3027169
" " " 0068558 7 "
0068184 0068121 3027123 0068123 " /
‘ ' / //;/)
<Y _ :
@ % | g ~ &
Stitch/ Differential  |Main Needie Needle Looper
Plate , Feed Dog Feed Dog Guard Guard
Tongue , - J(Front) (Rear) ,
YE | WEy | BT | #%5a | #95@® | oK
0068491 0068095 0068096 0068218 0068097 0068217
" " " 1] " | "
" " " " 17} 174
" n " " " "
" ] " " " "
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INDEX

FD-62G Page =1
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
000016 38 4 000426 26 18 000623 32 21
000016 40 18 000426 27 21 000623 33 4
000016 41 18 000426 29 4 000644 27 12
000039 6 7 000426 30 30 000644 28 6
000070 38 8 000426 32 9 000644 33 12
000070 40 14 000428 40 23 000665 34 16
000070 41 14 000429 38 6 000665 36 24
000145 17 5 000429 38 23 000669 40 6
000187 1 44 000429 40 16 000669 41 6
000203 5 27 000429 41 16 000676 38 24
000278 5 35 000463 4 13 000676 40 19
000306 8 28 000470 8 23 000676 41 19
000306 9 23 000471 7 5 000726 1 22
000322 1 13 000472 1 20 000755 9 15
000322 19 10 000474 1 32

000322 47 10 000474 9 22 001107 3 29
000334 28 39 000474 11 18 001123 31 14
000334 30 19 000475 10 41 001123 36 5
000334 31 4 000477 8 3 001132 28 17
000334 37 23 000478 2 4 001132 30 4
000335 1 45 000479 1 39 001156 31 5
000335 27 13 000480 2 22 001156 37 24
000335 28 7 000485 3 17 001156 38 13
000335 33 13 000486 2 28 001170 5 28
000340 1 10 000487 10 42 001174 7 4
000347 7 6 000488 10 45 001174 13 37
000347 13 40 000489 8 41 001174 15 3
000347 15 6 000509 4 25 001174 16 3
000347 16 6 000532 3 7 001174 18 26
000347 18 29 000532 11 26 001174 21 6
000347 21 9 000532 27 11 001174 48 3
000347 48 6 000532 28 5 001175 1 43
000355 7 21 000532 30 5 001175 7 38
000355 8 25 000532 33 11 001175 19 9
000355 9 8 000548 8 33 001175 31 16
000356 7 19 000550 11 25 001175 34 19
000356 8 9 000568 17 3 001175 36 27
000356 9 6 000586 8 8 001175 47 9
000356 25 7 000588 33 14 001196 3 66
000363 6 56 000600 26 17 001203 2 26
000390 4 18 000600 27 20 001203 17 14
000393 13 2 000600 29 3 001203 19 13
000393 15 8 000600 30 29 001203 33 21
000393 16 8 000600 32 8 001203 47 13
000393 18 21 000623 27 6 001222 3 40
000393 21 2 000623 28 13 001222 8 12
000393 48 8 000623 28 43 001222 20 19

000421 38 21 000623 30 23 001222 46 19



INDEX

FD-62G Page =2
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
001222 48 27 004134 2 18 004166 48 38
001227 6 32 004134 3 61 004167 6 1
001227 12 19 004134 14 38 004168 10 44
001227 13 25 004134 15 46 004169 8 42
001227 14 19 004134 16 46 004170 5 43
001227 15 29 004134 19 23 004171 7 44
001227 16 29 004134 21 53 004171 24 11
001227 18 9 004134 22 38 004172 6 20
001227 21 29 004134 23 40 004172 12 7
001227 22 19 004134 43 6 004172 13 13
001227 23 19 004134 47 23 004172 14 7
001227 44 23 004138 10 47 004172 14 32
001227 45 19 004141 2 20 004172 15 17
001228 14 33 004154 6 29 004172 16 17
001228 15 40 004154 12 16 004172 19 16
001228 16 40 004154 13 22 004172 20 7
001228 19 17 004154 14 16 004172 21 17
001228 21 48 004154 15 26 004172 22 7
001228 22 33 004154 16 26 004172 22 32
001228 23 34 004154 18 6 004172 23 7
001228 47 17 004154 20 16 004172 23 35
001230 12 28 004154 21 26 004172 44 11
001230 21 37 004154 22 16 004172 45 7
001230 23 29 004154 23 16 004172 46 7
001230 49 3 004154 44 20 004172 47 16
001457 8 14 004154 45 16 004172 48 15
001601 3 10 004154 46 16 004173 6 38
001923 27 10 004154 48 24 004173 12 25
001923 28 4 004160 10 27 004173 13 30
001923 33 10 004161 10 25 004173 14 26
004162 9 31 004173 15 34
003312 3 65 004163 10 22 004173 16 34
003410 5 6 004164 8 17 004173 18 15
003434 5 8 004165 8 2 004173 20 26
003434 10 13 004166 6 42 004173 21 34
003473 8 36 004166 12 31 004173 22 26
003473 10 31 004166 13 34 004173 23 26
003635 7 45 004166 14 30 004173 44 28
003635 24 12 004166 15 38 004173 45 26
003635 38 27 004166 16 38 004173 46 26
003638 9 &5 004166 18 19 004173 48 34
003638 25 4 004166 20 30 004174 1 38
003646 5 13 004166 21 40 004175 1 31
003649 5 12 004166 22 30 004176 6 44
003659 5 49 004166 23 32 004176 40 5
003670 6 62 004166 44 32 004176 41 5
004166 45 30 004177 5 11

004123 5 22 004166 46 30 004178 10 18



INDEX

FD-62G Page =3
Parts No. PageNo. Ref.No. Weight(g) Parts NO. PageNo. Ref. No. Weight(g) Parts No. PageNo. Ref.No Weight{g)
004179 7 41 004188 1 54 004353 48 18
004180 3 38 004190 2 29 004358 1 11
004180 6 26 004191 3 60 004358 3 8
004180 6 35 004192 1 4 004358 6 59
004180 12 13 004194 2 5 004437 6 5
004180 12 22 004196 1 17 004440 3 2
004180 13 19 004197 3 50 004440 4 21
004180 14 13 004198 11 22 004440 10 9
004180 15 23 004202 4 6 004440 38 11
004180 16 23 004203 9 29 004440 40 12
004180 18 12 004206 3 25 004440 41 12
004180 20 13 004207 31 11 004441 9 3
004180 21 23 004207 37 30 004441 25 6
004180 22 13 004208 31 6 004445 1 3
004180 23 13 004208 37 25 004445 33 26
004180 31 9 004215 38 3 004551 10 34
004180 37 28 004215 40 3 004552 3 13
004180 44 17 004215 41 3

004180 45 13 004216 6 50 005000 28 19
004180 46 13 004218 14 40 005000 30 7
004180 48 21 004218 15 48 005004 10 5
004181 7 39 004218 16 48 005040 8 40
004181 8 47 004218 19 24 005040 28 35
004181 24 7 004218 21 55 005040 30 15
004182 5 46 004218 22 40 005047 9 28
004182 14 23 004218 23 42 005062 36 6
004182 15 43 004218 47 24 005070 5 24
004182 16 43 004245 3 43 005076 1 29
004182 19 19 004249 11 19 005076 11 36
004182 20 23 004284 8 46 005431 3 67
004182 21 43 004312 2 8 005505 28 40
004182 22 23 004312 36 11 005505 30 20
004182 23 23 004312 43 3 005550 8 38
004182 45 23 004313 5 36 005553 6 52
004182 46 23 004321 3 64 005624 41 37
004182 47 19 004352 1 7 005650 6 46
004182 48 31 004352 8 34 005650 11 34
004184 1 15 004353 6 23

004185 5 38 004353 11 24 006219 26 6
004185 7 36 004353 13 16 006434 17 9
004185 12 10 004353 14 10 006905 26 20
004185 16 20 004353 15 20 006905 27 22
004185 19 5 004353 20 10 006905 29 6
004185 23 10 004353 21 20 006905 30 32
004185 24 5 004353 22 10 006905 35 13
004185 47 5 004353 44 14 006905 37 13
004186 5 15 004353 45 10 006905 41 25

004187 3 52 004353 46 10 006910 27 45



INDEX

FD-62G Page=4
Parts NO. PageNo. Ref.No. Weight(g) Parts No. PageNo. RefNo. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
006910 29 16 009853 21 13 0010263 27 30
006910 35 20 009853 22 3 0010263 27 32
006910 37 20 009853 23 3 0010263 28 22
009853 44 7 0010263 28 32
007006 31 18 009853 45 3 0010263 30 11
007311 3 57 009853 46 3 0010263 33 3
007405 2 35 009853 48 11 0010264 26 21
007405 17 2 009858 38 5 0010264 27 25
007405 33 33 009863 40 21 0010264 28 24
007605 11 8 009863 41 21 0010264 30 33
007606 33 30 009864 42 2 0010264 32 4
007609 7 8 009891 38 25 0010267 32 14
007616 10 46 009937 26 28 0010289 32 16
007619 3 35 009937 27 29 0010290 34 13
007619 5 20 009937 28 30 0010290 36 21
007621 1 37 009973 32 7 0010310 34 12
007621 2 14 009973 38 16 0010310 36 20
007621 10 40 009973 40 7 0010529 35 11-3
007627 2 33 009973 41 7 0010529 37 11-3
007627 21 58 009974 34 17 0010564 27 39
007650 2 24 009974 36 25 0010564 29 11
007650 11 16 009992 33 5 0010565 27 37
007650 36 2 0010565 29 10
0010018 32 20 0010721 34 15
008047 5 5 0010052 28 42 0010721 36 23
0010052 30 22 0010869 27 33
009104 1 19 0010054 32 22 0010869 28 29
009142 1 27 0010055 26 11 0010885 35 11-1
009142 2 38 0010084 28 23 0010885 37 11-1
009150 11 20 0010084 30 12 0010912 35 11-2
009150 31 20 0010108 26 14 0010912 37 11-2
009150 37 32 0010108 27 24
009508 10 6 0010108 28 26 0011168 17 6
009508 40 29 0010108 30 26 0011189 35 15
009508 41 32 0010108 32 2 0011189 37 15
009730 3 55 0010112 28 44 0011192 35 14
009768 32 23 0010112 30 24 0011192 37 14
009791 35 6 0010119 27 31 0011340 27 36
009791 37 6 0010119 28 31 0011340 29 9
009853 1 9 0010120 26 26 0011709 27 34
009853 6 16 0010120 27 28 0011709 29 7
009853 12 3 0010120 28 28 0011709 35 12
009853 13 9 0010120 33 2 0011709 37 12
009853 14 3 0010124 35 10 0011795 32 18
009853 15 13 0010124 37 10 0011943 27 42-1
009853 16 13 0010142 28 25 0011944 27 42-2
009853 18 3 0010142 32 3 0011945 27 42-3

009853 20 3 0010263 26 24 0011946 27 42-4



INDEX

FD-62G Page =5
Parts No. PaeNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PagNo. RefNo. Weight(g)
0068014 1 14 0068106 10 1
0012029 26 8 0068024 2 16 0068107 10 35
0012030 26 9 0068027 2 19 0068117 6 33
0068032 2 9 0068117 12 20
0020472 10 37 0068033 5 2 0068117 13 26
0020472 11 17 0068035 4 19 0068117 14 20
0068038 5 16 0068117 15 30
0022392 34 11 0068039 5 1 0068117 16 30
0068043 5 7 0068117 18 10
0023392 36 19 0068047 4 7 0068117 20 20
0068048 4 9 0068117 21 30
0031111 3 23 0068050 4 11 0068117 22 20
0068053 5 40 0068117 31 7
0032339 3 46 0068057 5 37 0068117 37 26
0032421 1 5 0068059 5 26 0068117 44 24
0032421 1 28 0068060 5 23 0068117 45 20
0032421 11 35 0068066 9 7 0068117 46 20
0032719 17 8 0068069 8 29 0068117 48 28
0068069 9 12 0068118 6 36
0033024 26 10 0068076 9 21 0068118 12 23
0033935 28 38 0068077 9 26 0068119 6 37
0033935 30 18 0068078 10 30 0068119 12 24
0033936 28 37 0068079 9 24 0068120 6 39
0033936 30 17 0068079 10 29 0068120 12 26
0033937 28 36 0068079 11 5 0068120 13 31
0033937 30 16 0068080 9 27 0068120 14 27
0033938 28 34 0068080 10 32 0068120 15 35
0033938 30 14 0068082 10 33 0068120 16 35
0033939 26 13 0068083 10 17 0068120 18 16
0033939 27 23 0068084 10 20 0068120 20 27
0033939 28 45 0068085 10 23 0068120 21 35
0033939 30 25 0068086 10 21 0068120 22 27
0068087 10 24 0068120 23 27
0034406 5 25 0068088 10 19 0068120 44 29
0068090 10 16 0068120 45 27
0037912 38 9 0068091 10 3 0068120 46 27
0037912 40 13 0068092 10 2 0068120 48 35
0037912 41 13 0068093 10 4 0068121 6 30
0037913 51 1 0068094 2 21 0068121 12 17
0037916 51 5 0068095 10 7 0068121 13 23
0037945 51 8 0068096 10 8 0068121 14 17
0068096 44 3 0068121 15 27
0068003 1 36 0068097 10 10 0068121 16 27
0068004 1 35 0068098 10 28 0068121 18 7
0068006 2 2 0068099 10 26 0068121 20 17
0068007 2 3 0068101 10 36 0068121 21 27
0068011 1 6 0068103 10 39 0068121 22 17
0068013 1 12 0068105 10 43 0068121 44 21



INDEX

FD-62G Page= 6
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts NO. PageNo. Ref No. Weight(g)
0068121 46 17 0068126 23 8 0068131 4 23
0068121 48 25 0068126 44 12 0068132 6 3
0068121 51 9 0068126 45 8 0068135 6 43
0068123 6 25 0068126 46 8 0068136 6 45
0068123 12 12 0068126 48 16 0068138 6 57
0068123 14 12 0068127 6 17 0068139 4 16
0068123 20 12 0068127 12 4 0068140 6 55
0068123 22 12 0068127 13 10 0068141 6 53
0068123 23 12-1 0068127 14 4 0068142 6 58
0068123 44 16 0068127 15 14 0068144 6 63
0068123 45 12 0068127 16 14 0068145 5 18
0068123 46 12 0068127 20 4 0068146 5 17
0068124 6 22 0068127 21 14 0068147 5 19
0068124 12 9 0068127 22 4 0068148 7 2
0068124 13 15 0068127 23 4 0068148 13 36
0068124 14 9 0068127 44 8 0068148 15 2
0068124 15 19 0068127 45 4 0068148 16 2
0068124 16 19-2 0068127 46 4 0068148 18 25
0068124 20 9 0068127 48 12 0068148 21 5
0068124 22 9 0068128 6 18 0068150 7 7
0068124 23 9 0068128 12 5 0068154 6 60
0068124 44 13 0068128 13 11 0068157 6 47
0068124 45 9 0068128 14 5 0068157 12 36
0068124 46 9 0068128 15 15 0068157 44 34
0068124 48 17 0068128 16 15 0068158 6 48
0068125 6 24 0068128 20 5 0068158 44 27
0068125 12 11 0068128 21 15 0068160 38 12
0068125 13 17 0068128 22 5 0068161 38 10
0068125 14 11 0068128 23 5 0068161 40 11
0068125 15 21 0068128 44 9 0068161 41 11
0068125 16 21 0068128 45 5 0068162 6 51
0068125 20 11 0068128 46 5 0068163 6 61
0068125 21 21 0068128 48 13 0068164 6 49
0068125 22 11 0068129 6 19 0068174 7 3
0068125 23 11 0068129 12 6 0068175 7 20
0068125 44 15 0068129 13 12 0068175 8 24
0068125 45 11 0068129 14 6 0068176 7 14
0068125 46 11 0068129 15 16 0068180 7 37
0068125 48 19 0068129 16 16 0068180 19 6
0068126 6 21 0068129 20 6 0068180 47 6
0068126 12 8 0068129 21 16 0068181 7 34
0068126 13 14 0068129 22 6 0068181 19 3
0068126 14 8 0068129 23 6 0068181 24 3
0068126 15 18 0068129 44 10 0068181 47 3
0068126 16 18 0068129 45 6 0068182 7 35
0068126 20 8 0068129 46 6 0068182 24 4
0068126 21 18 0068129 48 14 0068183 7 43
0068126 22 8 0068130 6 13 0068184 7 42
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0068448 44 35 0068473 14 37 0068552 13 39
0068449 31 19 0068473 15 45 0068552 15 5
0068449 37 31 0068473 16 45 0068552 16 5
0068451 31 10 0068473 19 20 0068552 18 28
0068451 37 29 0068473 21 52 0068552 21 8
0068452 31 8 0068473 22 37 0068552 48 5
0068452 37 27 0068473 23 39 0068553 13 1
0068453 31 3 0068473 43 5 0068553 15 7
0068453 37 22 0068473 47 20 0068553 16 7
0068456 31 2 0068474 14 22 0068553 18 20
0068456 37 21 0068474 15 51 0068553 21 1
0068463 14 39 0068474 16 49 0068553 48 7
0068463 15 47 0068474 45 22 0068558 13 18
0068463 16 47 0068478 44 26 0068558 15 22
0068463 19 22 0068480 11 11 0068558 16 22
0068463 21 54 0068481 11 14 0068558 21 22
0068463 22 39 0068482 11 10 0068558 23 12-2
0068463 23 41 0068483 11 6 0068558 46 38
0068463 43 7 0068485 43 2 0068558 48 20
0068463 47 22 0068486 43 1 0068559 13 3
0068464 14 24-1 0068490 5 44 0068559 15 9
0068465 14 25-1 0068491 5 45-1 0068559 16 9
0068469 14 31-2 0068491 20 34 0068559 18 22
0068469 15 39-2 0068493 5 9 0068560 13 4-1
0068469 16 39-2 0068500 45 32 0068560 15 10
0068470 14 34 0068504 45 24 0068560 16 10
0068470 15 41 0068505 45 25 0068560 18 23
0068470 16 41 0068506 45 35 0068560 21 42-1
0068470 21 49 0068507 45 34 0068560 48 43
0068470 22 34 0068508 45 31 0068561 13 28
0068470 23 36 0068508 46 31 0068562 13 29
0068471 14 35 0068509 45 17 0068934 40 26-1
0068471 15 42 0068509 46 39 0068962 38 7
0068471 16 42 0068520 34 8 0068962 40 15
0068471 19 18 0068520 36 16 0068962 41 15
0068471 21 50 0068522 34 18 0068968 7 1
0068471 22 35 0068522 36 26
0068471 23 37 0068523 34 14 0077286 38 26
0068471 47 18 0068523 36 22
0068472 14 36 0068524 34 10 0085964 51 6
0068472 15 44 0068524 36 18
0068472 16 44 0068549 49 10 0090320 5 34
0068472 19 21 0068550 49 11 0090321 5 33
0068472 21 51 0068551 13 38
0068472 22 36 0068551 15 4 0092232 27 38
0068472 23 38 0068551 16 4 0092232 29 15
0068472 43 4 0068551 18 27 0092232 35 19
0068472 47 21 0068551 21 7 0092232 37 19
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0092305 33 25 120053 25 12
0093059 1 34 160001 33 16
0093528 3 6 160001 34 4
0093538 3 5 160001 36 13
0093864 1 49 160003 4 3
0093864 34 5 160007 38 29
0093864 36 14 160009 5 30
160009 6 54
0099051 51 4 160024 6 12
0099091 51 3 180025 2 32
0099094 51 2 190036 1 30
190058 40 17
100003 40 22 190058 41 17
100030 6 2
100038 27 41 210007 8 44
100038 29 14
100038 35 18 240009 10 11
100038 37 18
100049 6 10 300019 40 20
300019 41 20
110003 7 10 300030 35 4
110004 7 11 300030 37 4
110004 8 30 300031 27 40
110004 9 13 300031 29 12
110008 33 22 300031 35 16
110009 27 16 300031 37 16
110009 28 12 300033 27 44
110012 17 11 300033 29 13
110013 1 58 300033 35 17
110017 26 16 300033 37 17
110017 27 19 300049 5 10
110017 29 2 300061 2 11
110017 30 28
110017 32 6 310017 4 20
110076 35 3 310084 14
110076 37 3 310085 117 28
110115 33 28 310086 3 32
110136 2 10 310087 4 12
310111 11 4
120001 34 3 310113 7 29
120009 31 13
120009 36 4 350001 39 3
120029 26 4
120053 7 18 390206 1 59
120053 8 6 390207 1 47
120053 8 21
120053 9 10 910001 50 9

Page =9

Parts No. PageNo. Ref.No. Weight(g)

910004
910005
910014

911001
911002
911006
911061
911062

930054
930056

1050041
1050071

1057040
1057040
1057080
1057109

1070017
1070017

1090051
1090094
1090099
1090106
1090121
1090133
1090133
1090164
1090164

1091028
1091028
1091055
1091082

1094010
1094010
1094010
1094037

1095004

1096001
1096001

50
50
50

50
50
50
50
50

50
50

35
37

35
37
35
37

28
30

32
33
32
32
26
28
30
27
28

27
28
33
26

27
28
33
32

32

28
30

26
29
19

8
7
25
3
12

28
20

©

0 00 N~

21

13

12

23
41
21
27
27

~N 00 00~

14

17

11



INDEX

FD-62G
Parts No. PagNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g)
1096002 34 9
1096002 36 17 2049401 1 21
1096029 26 12
1096029 32 19 2129420 2 15
1096029 33 34
1096029 34 7 3000010 51 11
1096029 36 15
1096030 26 22 3001100 33 17-1
1096030 27 4 3001101 27 9
1096030 28 46 3001101 28 9
1096030 30 10 3001101 33 9
1096030 32 15
1096030 33 6 3020002 7 32
1096030 34 23 3020004 49 2
1096030 36 29 3020006 40 26-2
3020007 40 27-1
1097007 26 25 3020008 40 27-2
1097009 26 15 3020008 41 30
1097009 27 17 3020009 40 28
1097009 29 1 3020009 41 31
1097009 30 27 3020013 4 26
1097009 32 5 3020014 4 24
3020015 13 35
1200039 27 43 3020015 15 1
1200161 35 2 3020015 16 1
1200161 37 2 3020015 18 24
1200171 33 19 3020015 21 4
1200196 41 27 3020015 48 1
1200197 41 26 3020016 40 26-3
1200235 26 27 3020016 41 29
1200299 33 27 3020017 40 27-3
3020020 6 9
1249065 35 1 3020021 6 6
1249087 27 35 3020022 6 11
1249087 29 8 3020023 6 8
1249124 37 1 3020024 6 4
3020027 9 36
1253240 26 19 3020028 9 2
1253240 27 18 3020028 25 5
1253240 29 5 3020029 9 4
1253240 30 31 3020032 9 38
3020033 9 17
1260000 26 5 3020034 3 11
1260036 35 5 3020035 3 12
1260036 37 5 3020040 8 4
3020041 8 7
1298000 28 33 3020042 8 5
1298000 30 13 3020043 8 50
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3021120 47 14-1 3027057 20 25-1 3027100 18 2
3021180 25 1 3027058 20 22 3027102 18 1
3021181 25 2 3027058 48 30 3027104 18 31
3021182 25 3 3027062 20 18 3027106 18 30
3021183 25 13 3027062 46 18 3027107 21 12
3021201 33 29 3027062 48 26 3027109 21 11
3021202 36 7 3027070 21 63 3027110 14 2
3021203 34 22 3027071 21 64 3027110 22 2-1
3021203 36 9 3027074 14 24-2 3027112 14 1-1
3021204 36 3 3027074 16 32 3027113 15 12
3021209 34 20 3027074 49 8 3027113 16 12
3021523 1 1 3027075 14 25-2 3027113 22 2-2
3021524 1 8 3027075 16 33 3027115 15 11
3021525 1 16 3027075 49 9 3027116 14 1-2
3021526 1 24 3027077 21 33 3027117 45 2
3021529 2 7 3027078 21 33 3027119 45 1
3021530 1 40 3027079 12 15 3027120 6 34
3021531 2 13 3027079 13 21-2 3027120 12 21
3021544 38 14 3027079 14 15-2 3027120 13 27
3021545 38 15 3027079 21 25 3027120 18 11
3021548 38 2 3027080 48 9 3027120 44 25
3021548 40 2 3027082 48 10 3027120 46 21
3021548 41 2 3027084 48 32 3027121 14 21
3027085 48 33 3027121 15 31
3027001 46 2 3027087 6 41 3027121 16 31-2
3027003 46 1 3027087 12 30 3027121 45 21
3027005 46 22 3027087 13 33 3027122 21 31
3027007 46 24 3027087 14 29 3027123 6 31
3027008 46 25 3027087 15 37 3027123 12 18
3027009 20 28 3027087 16 37 3027123 13 24
3027009 46 28 3027087 18 18 3027123 18 8
3027009 48 36 3027087 20 29 3027123 44 22
3027010 20 21 3027087 21 39 3027124 14 18
3027010 48 29 3027087 23 20 3027124 15 28
3027010 49 1 3027087 23 31 3027124 16 28
3027013 46 37 3027087 44 31 3027124 21 28
3027015 46 36 3027087 45 29 3027124 22 18
3027016 46 40 3027087 46 29 3027124 23 18
3027017 46 41 3027087 48 37 3027124 45 18
3027023 18 32 3027090 6 15 3027125 44 5
3027024 18 33 3027090 12 2 3027127 12 1
3027036 15 32 3027092 6 14 3027140 22 1-1
3027037 15 33 3027093 13 8 3027143 22 1-2
3027039 20 24-2 3027095 13 7-1 3027144 22 24
3027040 20 25-2 3027096 12 34 3027145 22 25
3027052 20 1 3027096 44 6 3027146 22 21
3027054 20 2 3027098 12 33 3027146 23 21
3027056 20 24-1 3027098 44 33 3027147 22 22
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3027148 16 31-1 3029018 48 41 9620402 51 7
3027162 16 11-1 3029019 22 41 9620631 50 4
3027163 16 11-2 3029019 23 43 9620634 50 6
3027164 14 1-3 3029305 21 60 9620644 50 15
3027166 23 24 3029310 16 19-1 9620669 50 23
3027167 23 25 3029901 27 1-1 9620673 50 24
3027169 23 22 3029902 27 2-1 9620675 50 27
3027175 23 2-1 3029903 27 3-1 9620697 50 1
3027177 23 1-1 3029903 28 2 9620700 50 5
3027178 23 2-2 3029907 31 1 9620704 50 2
3027180 23 1-2 3029908 27 1-2 9620705 50 13
3027187 13 7-2 3029909 27 2-2 9620706 50 10
3029910 27 3-2 9620707 50 11
3028000 46 32 3029919 30 1 9620708 50 21
3028003 5 45-2 3029921 28 1 9620709 50 14
3028004 13  4-2 9620710 50 16
3028004 21 42-2 3101071 33 15 9620711 50 17
3028005 46 43 9620712 50 18
3028006 46 42 3160038 5 31
3028012 21 41 9710115 51 15
3028013 20 33 3500054 4 4
3028014 48 42 9720247 51 14-2
3028015 22 42-1 5544886 1 48 9720248 51 14-1
3028015 23 44-1
3028016 22 42-2 9603012 39 2
3028016 23 44-2 9603024 40 31
3028017 21 61 9603024 41 35
9603025 40 30
3029000 46 34 9603025 41 34
3029001 46 33 9603025 42 1
3029002 49 5 9603026 41 33
3029004 49 4
3029008 13 42 9611041 40 10
3029008 14 42 9611043 38 18
3029008 15 50 9611043 39 5
3029008 17 16 9611071 39 4
3029008 49 7
3029009 13 41 9613022 40 25-2
3029009 14 41 9613107 40 25-1
3029009 15 49 9613117 41 38
3029009 17 15 9613118 40 24-1
3029009 49 6 9613119 40 24-2
3029014 20 31 9613120 41 22-1
3029014 48 40 9613121 41 22-2
3029015 21 44
3029016 21 45 9620002 51 12
3029017 21 62 9620208 31 21
3029018 20 32 9620208 36 28
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